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LTE CAT4 B2 MIMO,B3 MIMO, B4 MIMO, B5 MIMO, B7
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Connectivity:
WiFi 802.11 a/b/g/n/ac, USB 2.0, BT v4.0 LE, GP2w@BPS +
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Competences and guarantees

AT4 wireless is a laboratory with a measurementifaén compliance with the requirements of Seati.948 of the
FCC rules and has been added to the list of fizsilivhose measurements data will be accepted juaan with
applications for Certification under Parts 15 oraf&e Commission's Rules. Registration Numbe@267.

AT4 wireless is a laboratory with a measuremerg 8it compliance with the requirements of RSS 2%2ué 1
(Provisional) and has been added to the list eldfisites of the Canadian Certification and EngingeBureau.
Reference File Number: IC 4621A-1.

In order to assure the traceability to other natiand international laboratories, AT4 wireless hasalibration and
maintenance program for its measurement equipment.

AT4 wireless guarantees the reliability of the datesented in this report, which is the resulthef measurements and
the tests performed to the item under test on #te dnd under the conditions stated on the repartifis based on
the knowledge and technical facilities availabl&at wireless at the time of performance of the.tes

AT4 wireless is liable to the client for the maiméce of the confidentiality of all information agédd to the item
under test and the results of the test.

The results presented in this Test Report apply tinthe particular item under test establishethis document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of AT4 wireless.

General conditions
1. This report is only referred to the item thas adergone the test.

2. This report does not constitute or imply onatsn an approval of the product by the Certificatidadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
AT4 wireless.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of AT4 wireless and the Accreditatiordi®s.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghie AT4 wireless internal document PODTOO0O.

Usage of samples

Samples undergoing test have been selectethéglient.

Sample M/01 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
Smartphone with integral IMEI:
YD205

1. Sample M/01 has undergone the test(s).

All radiated tests indicated in appendix A.
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Sample M/02 is composed of the following elements:
Control N° Description Model Serial N° Date of reception

Smartphone with an antenna

45636B/016 connector YD205 IMEL:

356431061020804 20150405

1. Sample M/01 has undergone the test(s).

All conducted tests indicated in appendix A.

Test sample description

The test sample consists of a Dual screen Smaré&Phith EPD back screen.

Identification of the client
YOTA DEVICES LTD

Arch. Makariou & Kalograion, 4, Nicolaides Sea Vi&ity, 9th Floor, Flat/Offices 903 -904, Block A-BQ16, Larnaca,
Cyprus.

Testing period
The performed test started 2615-04-27and finished 012015-05-19

The tests have been performed\at wireless.

Environmental conditions

In the control chamber, the following limits weretexceeded during the test:

Temperature Min. ~ 1
Max. = 35°C
Relative humidity mg;;z%oﬁz
Shielding effectiveness > 100 dB
Electric insulation >10 kQ
Reference resistance to earth <0,5Q
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In the semianechoic chamitée following limits were not exceeded during thstt

Min. = 15 °C
Temperature Max. = 35 °C
s
Relative humidity m;"x =235/3/0
Min. = 860 mbar

Air pressure

Max. = 1060 mbar

Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <0,5Q

Normal site attenuation (NSA)

< +4 dB at 10 m distance between item under tedt an
receiver antenna, (30 MHz to 1000 MHz)

Field homogeneity

More than 75% of illuminated surface is betweem@ 6
dB (26 MHz to 1000 MHz).

In the chamber for conducted measurements theafmitplimits were not exceeded during the test:

Temperature Min. =15°C
Max. = 35 °C

Relative humidity Min. =20 %
Max. = 75 %

Air pressure Min. = 860 mbar

Max. = 1060 mbar

Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <0,5Q
Remarks and comments
1: Used instrumentation.
Conducted Measurements
Last Cal. Cal. due
date date
Spectrum analyser Agilent PSA
1. EA440A 2014/05 2016/05
Climatic chamber HERAEUS VM
2. 07/100 2012/10 2015/10
DC power supply R&S NGPE
3. 40/40 2014/11 2017/11
Universal Radio communication
4. Tester R&S CMU200 2014/02 2016/02
5 Universal Radio communication 2014/07 2017/07

Tester R&S CMW500

WireLess
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Radiated Measurements

Last Cal. Cal. due
date date
Semianechoic  Absorber Lined
L Chamber ETS FACT3 200STP N-A. N-A.
2 BiconicalLog antenna ETS 2014/03 2017/03
) LINDGREN 3142E
Multi Device Controller EMCO
3. 2090 N.A. N.A.
Double-ridge Guide Horn antenna
4, 1-18 GHz SCHWARZBECK 2013/11 2016/11
BBHA 9120 D
SHF-EHF Horn antenna 15-40 GHz
®  Schwarbeck BBHA 9170 2014/03 2017/03
6. EMI Test Receiver R&S ESU 26 2013/08 2015/08
Spectrum analyser Rohde &
7. Schwarz ESW50 2013/10 2015/10
RF pre-amplifier 10 MHz-6 GHz
8. SCHWARZBECK BBV9743 2015/03 2016/03
RF  pre-amplifier 1-18 GHz
9 schwarzbeck BBV 9718 2015/02 2016/02
10. RF pre-amplifier BONN BLMA 2014/02 2016/02

1840-1M 18-40 GHz.
Universal Radio communication

11. Tester R&S CMU200 2014/02 2016/02
Universal Radio communication

12. Tester R&S CMW500 2014/07 2017/07

2. HSDPA modulation mode has not been tested toepd5A FCC Part 27 and Canada IC RSS-139 complibacause it
is an improved mode of operation only for DownlifilE reception), but using the normal WCDMA mode fir (Up

Link, UE transmission). Therefore HSDPA has no eisged a Power class or modulation scheme diffeéteart WCDMA
mode for the UL transmission.

Taking into account the above comments, testingSDPA modulation mode is redundant for FCC Partar¥ IC RSS-
139 as it is the same as WCDMA mode as long asrbisiission is concerned. WCDMA modulation mode leen
tested as indicated on the present test report.
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Testing verdicts

[N o) =T o] o] [ Tot=1 o] L= PSR : N/A
PSS ..ot : P
Fall s : F
NOt MEASUIEd ......eeviiiiiee it : N/M

AT4@

WireLess

FCC PART 27/IC RSS-139 PARAGRAPH

VERDICT

NA| P | F [NM

Clause 27.53 / RSS-139 Clause 6.5. / RSS-130 CtafséRSS-199 Clause 4.6.
Spurious emissions at antenna terminals

Clause 27.50 / RSS-139 Clause 6.4. / RSS-130 Ctads¢ RSS-199 Clause 4.4. P
RF output power
Clause 2.1047 / RSS-139 Clause 6.2. / RSS-130 €tds/ RSS-199 Clause 4.1.: P
Modulation characteristics
Clause 27.54 | RSS-139 Clause 6.3. / RSS-130 Ca@séRSS-199 Clause 4.3. P
Frequency stability
Clause 2.1049: Occupied Bandwidth P
Clause 27.53 / RSS-139 Clause 6.5. / RSS-130 ClhGsé RSS-199 Clause 4.6. P
Spurious emissions at antenna terminals

P
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Appendix A — Test result for FCC Part 27/IC RSS-

139/IC RSS-130/IC RSS-199
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TEST RESULTS FOR FCC PART 27 AND IC RSS-139/RSS-130/RSS-199

TEST CONDITIONS

Power supply (V):
Vhom= 3.8 Vdc

VmaX: 4.2 Vdc (*)
Vmin = 3.4 Vdc (*)

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,
as declared by the applicant).

(*): Declared by applicant

Type of power supply = DC Voltage from rechargediatery
Type of antenna = Integral antenna

TEST FREQUENCIES:
WCDMA AND HSUPA MODULATION
Lowest channel (1312): 1712.4 MHz
Middle channel (1762): 1732.5 MHz
Highest channel (1513): 1752.6 MHz

LTE. QPSK AND 16QAM MODULATION (BAND 1V)

Channel (Frequency, MHz)
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz

Lowest 19957 19965 19975 20000 20025 20050

(1710.7) (1711.5) (1712.5) (1715.0) (1717.5) (1720.0)
Middle 20175 20175 20175 20175 20175 20175

(1732.5) (1732.5) (1732.5) (1732.5) (1732.5) (1732.5)
Highest 20393 20385 20375 20350 20325 20300

(1754.30) (1753.50) (1752.50) (1750.00) (1747.50) (1745.00)
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LTE. QPSK AND 16QAM MODULATION (BAND VII)

Channel (Frequency, MHz)
BW =5 MHz BW =10 MHz BW =15 MHz BW =20 MHz
Lowest 20775 (2502.5) 20800 (2505.0) 20825 (2507.5) 20850 (2510.0)
Middle 21100 (2535) 21100 (2535) 21100 (2535) 21100 (2535)
Highest 21425 (2567.5) 21400 (2565.0) 21375 (2562.5 21350 (2560.0)

LTE. QPSK AND 16QAM MODULATION (BAND XII)

Channel (Frequency, MHz)

BW = 1.4 MHz BW = 3 MHz BW = 5 MHz BW = 10 MHz
Lowest 23017 (699.7) 23025 (700.5) 23035 (701.5) 23060 (704.0)
Middle 23095 (707.5) 23095 (707.5) 23095 (707.5) 0B(707.5)
Highest 23173 (715.3) 23165 (714.5) 23155 (713.5) 23130 (711.0)
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RF Output Power (conducted and E.I.R.P.)
SPECIFICATION
FCC §82.1046 and §27.50. RSS-139 Clause 6.4.

Fixed, mobile and portable (hand-held) stationsrajpgg in the 1710-1755 MHz band are limited to emlp
Equivalent Isotropically Radiated Power (E.I.R&f.1 Watt (30 dBm).

The peak-to-average ratio (PAR) of the transmisshail not exceed 13 dB.

RSS-130 Clause 4.4.

The e.i.r.p. shall not exceed 50 watts (46.99 dBm)nobile equipment or for outdoor fixed subscribquipment
nor shall it exceed 5 watts (36.99 dBm) for portadajuipment or for indoor fixed subscriber equipmen

The peak-to-average ratio (PAR) of the transmisshaill not exceed 13 dB.

RSS-199 Clause 4.4.

For mobile subscriber equipment, the e.i.r.p. shatlexceed 2 watts (33 dBm).

METHOD

The conducted RF output power measurements were atathe RF output terminals of the EUT using tbevgr
meter of the Universal Radio Communication teste&&#SRCMU200 and CMW500, selecting maximum
transmission power of the EUT and different modemadulation.

The maximum effective radiated power e.i.r.p. ikwdated by adding the declared maximum antenna gai

(dBi).

RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED).

WCDMA MODULATION
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -0.30 -0.10 300.
Measured maximum peak power (dBm) at 26.84 2703 27 16
antenna port
Maximum peak equivalent isotropically
radiated power E.I.R.P. (dBm) 26.54 26.93 26.86
Measured maximum average power (dBm) at 22 61 22 78 22 93
antenna port
Maximum average equivalent isotropically
radiated power E.I.R.P. (dBm) 22.31 22.68 22.63
Peak-to-average ratio (PAR) (dB) 4.23 4.25 4.23
Measurement uncertainty (dB) +0.5
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AT4@

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -0.30 -0.10 300.
Measured maximum peak power (dBm) at o5 83 o5 83 25 85
antenna port
s o Einb o Y| ms | amm | s
Measured maximum average power (dBm) at 20.95 2108 2112
antenna port
s oo L o 2085 | 2 | o
Peak-to-average ratio (PAR) (dB) 4.88 4.75 4.73
Measurement uncertainty (dB) +0.5

WireLess
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LTE. BAND IV.
BANDWIDTH FREQUENCY RB RB AVERAGE PK POWER| PAPR
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm) (dBm) (dB)
1 0 22.38 25.62 3.24
1 2 22.4 25.72 3.32
1 5 22.4 25.63 3.23
QPSK 3 0 22.42 25.6 3.18
3 1 22.39 25.63 3.24
Low 3 2 22.26 25.64 3.38
19957 1710.7 6 0 21.53 25.87 4.34
1 0 21.54 25.51 3.97
1 2 21.72 25.63 3.91
1 5 21.66 25.64 3.98
16-QAM 3 0 21.58 25.64 4.06
3 1 21.67 25.69 4.02
3 2 21.7 25.72 4.02
6 0 20.57 25.95 5.38
1 0 23.42 27.18 3.76
1 2 23.27 27.09 3.82
1 5 23.35 26.98 3.63
QPSK 3 0 23.31 27.24 3.93
3 1 23.25 27.15 3.9
1.4 Middle 3 2 23.43 27.13 3.7
20175 17325 6 0 22.51 27.37 4.86
1 0 22.67 27.27 4.6
1 2 22.59 27.21 4.62
1 5 22.67 27.06 4.39
16-QAM 3 0 22.47 27.15 4.68
3 1 22.41 27.4 4.99
3 2 22.41 27.35 4.94
6 0 21.44 27.57 6.13
1 0 22.5 26.65 4.15
1 2 22.68 26.7 4.02
1 5 22.49 26.56 4.07
QPSK 3 0 22.64 26.75 4.11
3 1 22.63 26.7 4.07
High 3 2 22.62 26.73 4.11
20393 17543 6 0 21.65 27.06 541
1 0 21.83 26.74 4.91
1 2 21.99 26.84 4.85
1 5 21.81 26.7 4.89
16-QAM 3 0 21.9 26.86 4.96
3 1 21.91 26.84 4.93
3 P 21.92 26.82 4.9
6 0 20.8 27.07 6.27
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BANDWIDTH FREQUENCY RB RB AVERAGE |PK POWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) | (dB)
0 22.4 25.86 3.46

1 7 22.53 25.82 3.29

1 14 22.75 26.16 3.41

QPSK 8 0 215 25.8 43

8 4 21.65 25.94 4.29

Low 8 7 21.78 26.18 4.4
19965 17115 15 0 21.59 27.01 5.42
1 0 21.62 25.85 4.23

1 7 21.83 25.86 4.03

1 14 21.98 26.25 4.27

16-QAM 8 0 20.44 25.9 5.46

8 4 20.73 26.01 5.28

8 7 20.91 26.26 5.35

15 0 20.56 26.97 6.41

1 0 23.36 27.57 4.21

1 7 23.33 27.04 3.71

1 14 23.39 27.19 3.8

QPSK 8 0 22.35 27.48 5.13

8 4 22.37 27.35 4.98

3 Middle 8 7 22.46 27.26 4.8
20175 1732.5 15 0 22.45 27.92 5.47
1 0 22.41 27.65 5.24

1 7 22.39 27.11 4.72

1 14 22.41 27.3 4.89

16-QAM 8 0 21.49 27.29 5.8

8 4 21.46 27.15 5.69

8 7 21.49 27.28 5.79

15 0 21.44 28.01 6.57

1 0 23.32 27.03 3.71

1 7 23.29 26.85 3.56

1 14 23.38 26.96 3.58

QPSK 8 0 22.42 27.17 4.75

8 4 22.48 27.12 4.64

High 8 7 22.41 27.16 4.75
20385 1753.5 15 0 22.36 27.92 5.56
1 0 22.42 27.18 4.76

1 7 22.35 27.02 4.67

1 14 22.4 27.19 4.79

16-QAM 8 0 21.34 27.22 5.88

8 4 21.46 27.1 5.64

8 7 21.37 27.3 5.93

15 0 22.38 27.15 4.77
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BANDWIDTH FREQUENCY RB RB AVERAGE |PK POWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) | (dB)
1 0 22.4 25.7 3.3

1 12 22.69 26.07 3.38

1 24 23.29 26.54 3.25

QPSK 12 0 21.66 25.88 4.22

12 6 21.83 26.12 4.29

Low 12 11 22.19 26.44 4.25
19975 1712.5 25 0 21.87 26.66 4.79
0 21.49 25.78 4.29

12 21.97 26.13 4.16

24 22.36 26.6 4.24

16-QAM 12 0 20.77 25.1 4.33

12 6 20.92 25.2 4.28

12 11 21.11 26.04 4.93

25 0 21.88 26.59 4.71

0 23.47 27.57 4.1

12 23.33 27.08 3.75

24 23.39 26.95 3.56

QPSK 12 0 22.42 27.51 5.09

12 6 22.34 27.36 5.02

5 Middle 12 11 22.44 27.06 4.62
20175 1732.5 25 0 22.45 27.71 5.26
0 22.54 27.67 5.13

12 22.46 27.16 4.7

24 22.51 27.05 4.54

16-QAM 12 0 21.46 26.1 4.64

12 6 21.48 26.25 4.77

12 11 21.45 26.34 4.89

25 0 21.41 27.73 6.32

0 23.37 26.84 3.47

12 23.4 26.91 3.51

24 23.37 26.98 3.61

QPSK 12 0 22.41 27.02 4.61

12 6 22.43 27.04 4.61

High 12 11 22.46 27.06 4.6
20375 1752.5 25 0 22.39 27.47 5.08
0 22.45 26.95 4.5

12 22.44 27.08 4.64

24 22.49 27.15 4.66

16-QAM 12 0 21.56 26.58 5.02

12 6 21.54 26.63 5.09

12 11 21.58 27.1 5.52

25 0 21.45 27.46 6.01
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BANDWIDTH FREQUENCY RB RB AVERAGE |PK POWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) | (dB)
1 0 22.53 25.84 3.31

1 24 23.32 26.57 3.25

1 49 23.33 27.68 4.35

QPSK 25 0 21.95 26.54 4.59

25 12 22.35 27.15 4.8

Low 25 24 22.44 27.4 4.96
20000 1715 50 0 22.38 27.99 5.61
0 21.73 25.88 4.15

24 22.36 26.56 4.2

49 22.4 26.65 4.25

16-QAM 25 0 21.1 25.5 4.4

25 12 21.32 25.8 4.48

25 24 21.34 25.75 4.41

50 0 21.4 27.77 6.37

0 23.45 27.99 4.54

24 23.31 27.03 3.72

49 23.25 26.7 3.45

QPSK 25 0 22.38 27.59 5.21

25 12 22.29 27.45 5.16

10 Middle 25 24 22.46 27.23 4.77
20175 1732.5 50 0 22.42 28.07 5.65
0 22.47 26.88 4.41

24 22.38 27.2 4.82

49 22.46 26.83 4.37

16-QAM 25 0 21.44 25.52 4.08

25 12 21.44 25.63 4.19

25 24 21.46 25.72 4.26

50 0 23.45 27.97 4.52

0 23.01 26.43 3.42

24 23.25 26.66 3.41

49 23.36 27.09 3.73

QPSK 25 0 22.35 27.09 4.74

25 12 22.5 27.15 4.65

High 25 24 22.43 27.35 4.92
20350 1750 50 0 23.11 26.44 3.33
0 22.35 26.56 4.21

24 22.39 26.83 4.44

49 22.48 27.3 4.82

16-QAM 25 0 21.44 26.25 4.81

25 12 21.47 26.45 4.98

25 24 21.51 26.49 4.98

50 0 21.4 27.83 6.43
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AT4@

WireLess

BANDWIDTH FREQUENCY RB RB AVERAGE PK POWER | PAPR
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm) (dBm) (dB)
1 0 22.64 27.91 5.27

1 37 22.63 279 5.27

1 74 22.66 27.88 5.22

QPSK 36 0 22.67 27.87 5.2

36 18 22.67 27.87 5.2

Low 36 37 22.67 27.85 5.18

20025 1717.5 75 0 22.66 27.85 5.19

0 22.64 27.83 5.19

37 22.65 27.82 5.17

74 22.66 27.87 5.21

16-QAM 36 0 22.33 27.86 5.53

36 18 22.3 27.88 5.58

36 37 22.31 27.87 5.56

75 0 22.3 27.88 5.58

0 22.88 27.91 5.03

37 21.26 27.44 6.18

74 21.33 27.24 5.91

QPSK 36 0 22.34 27.3 4.96

36 18 22.35 27.36 5.01

15 Middle 36 37 22.36 27.37 5.01
20175 17325 75 0 22.37 27.42 5.05

0 22.33 27.98 5.65

37 22.33 27.99 5.66

74 22.32 27.99 5.67

16-QAM 36 0 22.31 28.01 5.7

36 18 22.32 28.01 5.69

36 37 22.33 27.98 5.65

75 0 22.86 27.97 5.11

0 22.29 27.08 4.79

37 22.28 27.04 4.76

74 22.27 27.01 4.74

QPSK 36 0 22.26 27.04 4.78

36 18 22.25 27.02 4.77

High 36 37 22.25 27.03 4.78

20325 1747.5 75 0 22.25 26.97 4.72

0 22.22 26.97 4.75

37 22.23 27.01 4.78

74 22.23 27 4.77

16-QAM 36 0 21.36 27.04 5.68

36 18 21.37 27.02 5.65

36 37 21.37 27.05 5.68

75 0 21.37 27.04 5.67
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BANDWIDTH FREQUENCY RB RB AVERAGE |PK POWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) | (dB)
1 0 22.42 25.57 3.15

1 49 22.45 27.7 5.25

1 99 22.52 27.64 5.12

QPSK 50 0 22.56 27.19 4.63

50 24 22.54 27.13 4.59

Low 50 49 22.55 27.1 4.55
20050 1720 100 0 22.53 27.56 5.03
0 22.49 25.6 3.11

49 22.46 26.65 4.19

99 22.46 27.76 5.3

16-QAM 50 0 22.48 26.45 3.97

50 24 22.47 26.55 4.08

50 49 22.44 26.47 4.03

100 0 22.43 27.68 5.25

0 22.44 26.75 4.31

49 22.87 27.06 4.19

99 22.84 26.25 3.41

QPSK 50 0 22.39 27.86 5.47

50 24 22.38 27.55 5.17

20 Middle 50 49 22.38 27.12 4.74
20175 1732.5 100 0 22.37 27.65 5.28
0 21.7 26.76 5.06

49 22.02 27.28 5.26

99 21.88 26.3 4.42

16-QAM 50 0 21.48 26.23 4.75

50 24 21.49 26.4 4.91

50 49 21.52 26.45 4.93

100 0 215 26.42 4.92

0 23.22 26.48 3.26

49 23.08 26.32 3.24

99 23.43 26.64 3.21

QPSK 50 0 21.99 26.72 4.73

50 24 22.33 26.95 4.62

High 50 49 22.28 26.96 4.68
20300 1745 100 0 22.12 27.22 5.1
0 22.33 26.89 4.56

49 22.32 26.91 4.59

99 22.33 26.9 4.57

16-QAM 50 0 21.41 26.97 5.56

50 24 21.4 26.91 5.51

50 49 21.36 26.92 5.56

100 0 21.32 26.94 5.62
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LTE. BAND VII.
BANDWIDTH FREQUENCY RB RB AVERAGE |PK POWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) | (dB)
1 0 23,22 27,03 3,81
1 12 23,24 27,17 3,93
1 24 23,27 27,48 4,21
QPSK 12 0 22,26 27,27 5,01
12 6 22,28 27,33 5,05
Low 12 11 22,33 27,41 5,08
20775 | 2502,5 MHz 25 0 22,27 28,07 5,8
0 22,08 27,15 5,07
12 22,07 27,27 5,2
24 22,15 27,62 5,47
16-QAM 12 0 21,23 27,27 6,04
12 6 21,24 27,3 6,06
12 11 21,29 27,42 6,13
25 0 21,27 27,88 6,61
0 23,26 27,36 4,1
12 23,24 27,29 4,05
24 23,26 27,35 4,09
QPSK 12 0 22,27 27,43 5,16
12 6 22,3 27,35 5,05
5 Middle 12 11 22,3 27,43 5,13
21100 | 2535 MHz 25 0 22,32 28,09 5,77
0 22,22 27,44 5,22
12 22,19 27,37 5,18
24 22,19 27,42 5,23
16-QAM 12 0 21,34 27,48 6,14
12 6 21,36 27,1 5,74
12 11 21,35 27,44 6,09
25 0 21,29 28,03 6,74
0 23,14 26,91 3,77
12 23,1 26,73 3,63
24 22,98 26,65 3,67
QPSK 12 0 22,23 27,03 4,8
12 6 22,15 27,05 4,9
High 12 11 22,23 27,03 4,8
21425 | 2567,5 MHz 25 0 22,16 27,82 5,66
0 22,1 27,01 4,91
12 22,07 26,82 4,75
24 22,14 26,79 4,65
16-QAM 12 0 21,24 27,09 5,85
12 6 21,24 27,09 5,85
12 11 21,24 27,11 5,87
25 0 21,26 28,03 6,77
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BANDWIDTH FREQUENCY RB RB AVERAGE |PK POWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) (dB)
1 0 23,19 27,05 3,86

1 24 23,24 27,37 4,13

1 49 23,31 27,94 4,63

QPSK 25 0 22,26 27,3 5,04

25 12 22,32 27,51 5,19

Low 25 24 22,37 27,7 5,33
20800 | 2505 MHz 50 0 22,28 28,36 6,08
0 22,2 27,1 4,9

24 22,26 27,47 5,21

49 22,34 27,99 5,65

16-QAM 25 0 21,27 27,34 6,07

25 12 21,28 27,42 6,14

25 24 21,34 27,64 6,3

50 0 21,27 28,2 6,93

0 23,29 27,74 4,45

24 23,26 27,49 4,23

49 23,33 27,77 4,44

QPSK 25 0 22,33 27,67 5,34

25 12 22,27 27,63 5,36

10 Middle 25 24 22,24 27,71 5,47
21100 | 2535 MHz 50 0 22,3 28,58 6,28
0 22,42 27,75 5,33

24 22,41 27,51 5,1

49 22,44 27,83 5,39

16-QAM 25 0 21,27 27,78 6,51

25 12 21,24 27,62 6,38

25 24 21,22 27,69 6,47

50 0 21,25 28,37 7,12

0 23,26 27,44 4,18

24 23,19 27,08 3,89

49 23,14 27,07 3,93

QPSK 25 0 22,21 27,12 4,91

25 12 22,22 27,11 4,89

High 25 24 22,2 27 4,8
21400 | 2565 MHz 50 0 22,19 28 5,81
0 22,17 27,6 5,43

24 22,15 27,13 4,98

49 22,12 27,22 5,1

16-QAM 25 0 21,29 27,47 6,18

25 12 21,25 27,11 5,86

25 24 21,19 27,04 5,85

50 0 21,26 27,96 6,7
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BANDWIDTH FREQUENCY RB RB AVERAGE |PKPOWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) (dB)
1 0 23,09 26,94 3,85

1 37 23,11 27,68 4,57

1 74 23,28 27,79 4,51

QPSK 36 0 22,19 27,34 5,15

36 18 22,22 27,45 5,23

Low 36 37 22,27 27,71 5,44
20825 | 2507,5 MHz 75 0 22,25 28,02 5,77
0 22,1 27,02 4,92

37 22,17 27,73 5,56

74 22,28 27,81 5,53

16-QAM 36 0 21,18 27,38 6,2

36 18 21,22 27,35 6,13

36 37 21,28 27,55 6,27

75 0 21,29 27,98 6,69

0 23,11 27,26 4,15

37 23,04 27,06 4,02

74 23,1 27,32 4,22

QPSK 36 0 22,19 27,28 5,09

36 18 22,12 27,19 5,07

15 Middle 36 37 22,14 27,24 5,1
21100 | 2535 MHz 75 0 22,13 27,74 5,61
0 22,26 27,38 5,12

37 22,17 27,1 4,93

74 22,24 27,4 5,16

16-QAM 36 0 21,09 27,22 6,13

36 18 21,11 27,21 6,1

36 37 21,09 27,3 6,21

75 0 21,14 27,7 6,56

0 23,09 28,06 4,97

37 23,06 27,52 4,46

74 23,04 27,26 4,22

QPSK 36 0 22,17 27,87 5,7

36 18 22,12 27,63 5,51

High 36 37 22,12 27,59 5,47
21375 | 2562,5 MHz 75 0 22,21 28,09 5,88
0 22,25 28,09 5,84

37 22,25 27,59 5,34

74 22,24 27,43 5,19

16-QAM 36 0 21,2 27,96 6,76

36 18 21,13 27,69 6,56

36 37 21,14 27,65 6,51

75 0 21,21 28,2 6,99
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BANDWIDTH FREQUENCY RB RB AVERAGE |PK POWER| PAPR
(MHz) | CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) | (dB)
1 0 22,97 26,72 3,75

1 49 23,08 27,77 4,69

1 99 23,13 27,26 4,13

QPSK 50 0 22,12 27,49 5,37

50 24 22,14 27,48 5,34

Low 50 49 22,31 27,68 5,37
20850 | 2510 MHz 100 0 22,13 28 5,87
0 21,87 26,78 4,91

49 21,98 27,76 5,78

99 22,02 27,4 5,38

16-QAM 50 0 21,08 27,46 6,38

50 24 21,15 27,41 6,26

50 49 21,2 27,67 6,47

100 0 21,14 28,04 6,9

0 23,24 28,046 | 4,806

49 23,13 27,94 4,81

99 22,96 28,18 5,22

QPSK 50 0 22,23 28,14 5,91

50 24 22,17 27,98 5,81

20 Middle 50 49 22,14 28,01 5,87
21100 | 2535 MHz 100 0 22,29 28,45 6,16
0 22,26 28,05 5,79

49 22,16 27,99 5,83

99 22,06 28,24 6,18

16-QAM 50 0 21,28 28,06 6,78

50 24 21,23 27,96 6,73

50 49 21,14 28,1 6,96

100 0 21,14 28,34 7,2

0 22,97 28,13 5,16

49 23,01 27,75 4,74

99 22,74 27,07 4,33

QPSK 50 0 22,12 28,06 5,94

50 24 22,19 27,86 5,67

High 50 49 22,1 27,6 5,5
21350 | 2560 MHz 100 0 22,18 28,47 6,29
0 22,16 28,15 5,99

49 22,14 27,91 5,77

99 22,08 27,2 5,12

16-QAM 50 0 21,12 28,02 6,9

50 24 21,18 27,95 6,77

50 49 21,18 27,67 6,49

100 0 21,16 28,38 7,22
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LTE. BAND XIL.
BANDWIDTH FREQUENCY RB RB AVERAGE |PKPOWER| PAPR
(MHz) CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm) | (dBm) (dB)
1 0 23,14 27,8 4,66
1 2 23,4 28 4,6
1 5 23,36 28,03 4,67
QPSK 3 0 23,26 28,19 4,93
3 1 23,42 28,3 4,88
Low 3 2 23,5 28,46 4,96
23017 | 699,7 MHz 6 0 22,45 28,32 5,87
1 0 22,37 27,82 5,45
1 2 22,65 27,99 5,34
1 5 22,59 27,92 5,33
16-QAM 3 0 22,38 28,19 5,81
3 1 22,54 28,35 5,81
3 2 22,63 28,43 5,8
6 0 21,56 28,18 6,62
1 0 22,86 26,69 3,83
1 2 22,91 26,78 3,87
1 5 22,83 26,68 3,85
QPSK 3 0 22,87 26,93 4,06
3 1 22,89 26,91 4,02
1.4 Middle 3 2 22,88 26,92 4,04
23095 | 707,5 MHz 6 0 21,97 27,3 5,33
1 0 22,05 26,72 4,67
1 2 22,11 26,79 4,68
1 5 22,03 26,65 4,62
16-QAM 3 0 21,99 26,87 4,88
3 1 22,02 26,9 4,88
3 2 22,01 26,89 4,88
6 0 21,09 27,17 6,08
1 0 23,07 27,33 4,26
1 2 23,16 27,53 4,37
1 5 23,18 27,43 4,25
QPSK 3 0 23,18 27,64 4,46
3 1 23,22 27,69 4,47
High 3 2 23,26 27,72 4,46
23173 | 715,3 MHz 6 0 22,32 27,99 5,67
1 0 22,34 27,38 5,04
1 2 22,42 27,51 5,09
1 5 22,43 27,43 5
16-QAM 3 0 22,41 27,6 5,19
3 1 22,45 27,59 5,14
3 2 22,49 27,66 5,17
6 0 21,49 27,96 6,47
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AT4@

WireLess

BANDWIDTH FREQUENCY RB RB AVERAGE PK POWER | PAPR
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm) (dBm) (dB)

1 0 23,19 27,99 4,8

1 7 23,43 28,12 4,69

1 14 22,93 26,49 3,56

QPSK 8 0 22,47 27,78 5,31

8 4 22,56 27,73 5,17

Low 8 7 22,1 26,88 4,78

23025 700,5 MHz 15 0 22,6 28,67 6,07

1 0 22,41 27,87 5,46

1 7 22,69 28,08 5,39

1 14 22,16 26,56 4,4

16-QAM 8 0 21,58 27,66 6,08

8 4 21,66 27,69 6,03

8 7 21,18 26,89 5,71

15 0 21,68 28,74 7,06

1 0 22,97 26,78 3,81

1 7 22,97 26,84 3,87

1 14 22,91 26,74 3,83

QPSK 8 0 22,04 27,1 5,06

8 4 22,05 27 4,95

3 Middle 8 7 22,02 27,04 5,02
23095 707,5 MHz 15 0 22,03 27,84 5,81

1 0 22,24 26,77 4,53

1 7 22,2 26,9 4,7

1 14 22,17 26,77 4,6

16-QAM 8 0 21,17 27,07 5,9

8 4 21,18 26,99 5,81

8 7 21,14 26,95 5,81

15 0 21,1 27,79 6,69

1 0 23,28 27,9 4,62

1 7 23,26 27,81 4,55

1 14 23,32 27,57 4,25

QPSK 8 0 22,41 28,02 5,61

8 4 22,5 27,89 5,39

High 8 7 22,47 27,98 5,51

23165 714,5 MHz 15 0 22,45 28,67 6,22

1 0 22,55 27,84 5,29

1 7 22,54 27,88 5,34

1 14 22,56 27,58 5,02

16-QAM 8 0 21,6 28,04 6,44

8 4 21,68 27,88 6,2

8 7 21,63 27,98 6,35

15 0 21,58 28,56 6,98
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AT4@

WireLess

BANDWIDTH FREQUENCY RB RB AVERAGE PK POWER | PAPR
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm) (dBm) (dB)

1 0 23,26 27,86 4,6

1 12 22,93 26,61 3,68

1 24 22,93 26,61 3,68

QPSK 12 0 22,58 27,8 5,22

12 6 22,21 26,96 4,75

Low 12 11 22,2 27,01 4,81

23035 701,5 MHz 25 0 22,15 27,52 5,37

0 22,65 27,9 5,25

12 22,32 26,77 4,45

24 22,31 26,68 4,37

16-QAM 12 0 21,7 27,81 6,11

12 6 21,29 26,95 5,66

12 11 21,31 27,02 5,71

25 0 21,22 27,76 6,54

0 22,91 26,63 3,72

12 22,82 26,8 3,98

24 22,83 26,59 3,76

QPSK 12 0 22,16 27,06 4,9

12 6 22,05 26,95 4,9

5 Middle 12 11 22,07 26,95 4,88
23095 707,5 MHz 25 0 22,14 27,8 5,66

0 22,15 26,7 4,55

12 22,05 26,81 4,76

24 22,1 26,66 4,56

16-QAM 12 0 21,29 27,11 5,82

12 6 21,18 26,98 5,8

12 11 21,18 26,95 5,77

25 0 21,25 27,69 6,44

0 23,05 26,7 3,65

12 23,26 28,07 4,81

24 23,77 27,66 3,89

QPSK 12 0 22,6 28,06 5,46

12 6 22,59 28,04 5,45

High 12 11 22,56 27,95 5,39

23155 713,5 MHz 25 0 22,52 28,67 6,15

0 22,25 26,73 4,48

12 22,5 28,03 5,53

24 22,49 27,69 5,2

16-QAM 12 0 21,74 27,99 6,25

12 6 21,76 27,87 6,11

12 11 21,72 27,97 6,25

25 0 21,66 28,59 6,93
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WireLess

BANDWIDTH FREQUENCY RB RB AVERAGE PK POWER | PAPR
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm) (dBm) (dB)
1 0 23,5 28,17 4,67

1 24 23,01 26,78 3,77

1 49 22,95 26,73 3,78

QPSK 25 0 22,66 27,97 5,31

25 12 22,25 27,17 4,92

Low 25 24 22,11 27,17 5,06

23060 704 MHz 50 0 22,16 27,81 5,65

0 22,74 28,12 5,38

24 22,27 26,88 4,61

49 22,14 26,75 4,61

16-QAM 25 0 21,17 27,96 6,79

25 12 21,35 27,22 5,87

25 24 21,2 27,16 5,96

50 0 21,26 27,85 6,59

0 23,08 27 3,92

24 22,9 27,04 4,14

49 23,02 26,84 3,82

QPSK 25 0 22,25 27,46 5,21

25 12 22,14 27,38 5,24

10 Middle 25 24 22,1 27,43 5,33
23095 707,5 MHz 50 0 22,17 28,31 6,14

0 22,33 27,03 4,7

24 22,18 27,1 4,92

49 22,29 26,88 4,59

16-QAM 25 0 21,36 27,49 6,13

25 12 21,25 27,33 6,08

25 24 21,2 27,34 6,14

50 0 21,25 28,24 6,99

0 22,95 27,04 4,09

24 23,05 26,98 3,93

49 23,41 27,92 4,51

QPSK 25 0 22,13 27,49 5,36

25 12 22,18 27,38 5,2

High 25 24 22,66 28,34 5,68

23130 711 MHz 50 0 22,64 29,24 6,6

0 22,15 27,06 4,91

24 22,28 27,03 4,75

49 22,66 27,96 5,3

16-QAM 25 0 21,32 27,41 6,09

25 12 21,27 27,36 6,09

25 24 21,77 28,22 6,45

50 0 21,75 29,27 7,52
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LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =1.4 MHz

AT4@

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -2.00 -0.40 700.
Measured maximum peak power (dBm) at 25 95 2757 27 07
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 23.95 27.17 26.37
Measured maximum average power (dBm) at 29 42 2343 22 68
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 20.42 23.03 21.98
Peak-to-average ratio (PAR) (dB) 3.53 414 4.39
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =3 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -2.00 -0.40 700.
Measured maximum peak power (dBm) at 27 01 2801 27 92
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 25.01 27.61 27.22
Measured maximum average power (dBm) at 22 75 2339 23.38
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 20.75 22.99 22.68
Peak-to-average ratio (PAR) (dB) 4.26 4.62 4.54
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth &5 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -2.00 -0.40 700.
Measured maximum peak power (dBm) at 26.66 2773 27 47
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 24.66 27.33 26.77
Measured maximum average power (dBm) at 2329 2347 23.40
antenna port
Maximum effective isotropic radiated
average power E.I.LR.P. (dBm) 21.29 23.07 22.70
Peak-to-average ratio (PAR) (dB) 3.37 4.26 4.07
Measurement uncertainty (dB) +0.5
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LTE QPSK AND 16QAM MODULATION. BAND 1V. Bandwidth 10 MHz

AT4@

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -2.00 -0.40 700.
Measured maximum peak power (dBm) at 27 99 28.07 27 83
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 25.99 27.67 27.13
Measured maximum average power (dBm) at 2333 23 45 2336
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 21.33 23.05 22.66
Peak-to-average ratio (PAR) (dB) 4.66 4.62 4.47
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND 1V. Bandwidth =15 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -2.00 -0.40 700.
Measured maximum peak power (dBm) at 2791 2801 2708
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 25.91 27.61 26.38
Measured maximum average power (dBm) at 29 67 27 88 29 29
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 20.67 22.48 21.59
Peak-to-average ratio (PAR) (dB) 5.24 5.13 4.79
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND 1V. Bandwidth 220 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -2.00 -0.40 700.
Measured maximum peak power (dBm) at 2776 27 86 27 99
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 25.76 27.46 26.52
Measured maximum average power (dBm) at 2 56 22 87 2343
antenna port
Maximum effective isotropic radiated
average power E.I.LR.P. (dBm) 20.56 22.41 22.73
Peak-to-average ratio (PAR) (dB) 5.20 4.99 3.79
Measurement uncertainty (dB) +0.5
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LTE QPSK AND 16QAM MODULATION. BAND VII. Bandwidth= 5 MHz

AT4@

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -1.80 -2.30 302.
Measured maximum peak power (dBm) at 28 07 28.09 28.03
antenna port
Maximum effective isotropic radiated pegk
power E.LR.P. (dBm) 26.27 25.79 25.73
Measured maximum average power (dBm) at 23 97 2326 2314
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 21.47 20.96 20.84
Peak-to-average ratio (PAR) (dB) 4.80 4.83 4.89
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND VII. Bandwidth= 10 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -1.80 -2.30 302.
Measured maximum peak power (dBm) at 28.36 28 58 28.00
antenna port
Maximum effective isotropic radiated pegk
power E.LR.P. (dBm) 26.56 26.28 25.70
Measured maximum average power (dBm) at 2331 2333 23.26
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 21.51 21.03 20.96
Peak-to-average ratio (PAR) (dB) 5.05 5.25 4.74
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND VII. Bandwidth= 15 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -1.80 -2.30 302.
Measured maximum peak power (dBm) at 28.02 2774 28.20
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 26.22 25.44 25.90
Measured maximum average power (dBm) at 2328 2311 23.09
antenna port
Maximum effective isotropic radiated
average power E.I.LR.P. (dBm) 21.48 20.81 20.79
Peak-to-average ratio (PAR) (dB) 4.74 4.63 5.11
Measurement uncertainty (dB) +0.5
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LTE QPSK AND 16QAM MODULATION. BAND VII. Bandwidth= 20 MHz

AT4@

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -1.80 -2.30 302.
Measured maximum peak power (dBm) at 2804 28 45 28.47
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 26.24 26.15 26.17
Measured maximum average power (dBm) at 2313 2324 23.01
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 21.33 20.94 20.71
Peak-to-average ratio (PAR) (dB) 4.91 5.21 5.46
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 1.4 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -4.30 -5.00 405.
Measured maximum peak power (dBm) at 28.46 27 30 27 99
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 24.16 22.30 22.59
Measured maximum average power (dBm) at 2350 2291 23.26
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 19.20 17.91 17.86
Peak-to-average ratio (PAR) (dB) 4.96 4.39 4.73
Measurement uncertainty (dB) +0.5
LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 3 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -4.30 -5.00 405.
Measured maximum peak power (dBm) at 28.74 27 84 28.67
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 24.44 22.84 23.27
Measured maximum average power (dBm) at 2343 29 97 2332
antenna port
Maximum effective isotropic radiated
average power E.I.LR.P. (dBm) 19.13 17.97 17.92
Peak-to-average ratio (PAR) (dB) 5.31 4.87 5.35
Measurement uncertainty (dB) +0.5
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LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 5 MHz

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -4.30 -5.00 405.
Measured maximum peak power (dBm) at 27 90 27 80 28.67
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 23.60 22.80 23.27
Measured maximum average power (dBm) at 2326 2291 23.77
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 18.96 17.91 18.37
Peak-to-average ratio (PAR) (dB) 4.64 4.89 4.90
Measurement uncertainty (dB) +0.5

LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 10 MHz

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) -4.30 -5.00 405.
Measured maximum peak power (dBm) at 28 17 28 31 29 27
antenna port
Maximum effective isotropic radiated peak
power E.LR.P. (dBm) 23.87 23.31 23.87
Measured maximum average power (dBm) at 2350 2308 23.41
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 19.20 18.08 18.01
Peak-to-average ratio (PAR) (dB) 4.67 5.23 5.86
Measurement uncertainty (dB) +0.5

Verdict: PASS
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Modulation Characteristics

SPECIFICATION

FCC §2.1047.
RSS-139. Clause 6.2. RSS-130. Clause 4.1. RSSAl@fse 4.1.: The devices shall employ digital matioh
techniques.

METHOD

For 3G, the EUT operates with WCDMA (QPSK) and HAUEPSK) modes, in which the information is
digitised and coded into a bit stream.

For LTE the EUT operates with QPSK and 16QAM motlafamodes in which the information is digitiseddan
coded into a bit stream. The RF transmission istipleked usingOrthogonal Frequency Division Multiplexing
(OFDM) using different possible arrangement of subcariiResource Blocks RB).

RESULTS

The following plots show the modulation schemethanEUT.

WCDMA MODULATION

4 Agilent
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16

dB
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Wl 52
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£t
f>hok

Center 1.732 580 GHz Span @ Hz
Res BW 18@ kHz #/BH 108 kHz Sweep 308 ps (1000 pts)
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HSUPA MODULATION

4 Agilent
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LTE MODULATION. QPSK. Band IV
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LTE MODULATION. 16QAM. B

5 Agilent

a - Espafia
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AT4@
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LTE MODULATION. QPSK. Band VI
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LTE MODULATION. 16QAM. Band VIl
3 Agilent
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LTE MODULATION. QPSK. Band Xl
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LTE MODULATION. 16QAM. Band XII

Merl 1639 ps
Ref 25 dBm #Atten 30 dB 149.71 dBm

#Peak

w VATV AN [V A AV
f IR

dB

LA

Wl 352
53 FS
AA
£(1n
f2>58k

Center 7A7.508 MHz Span @ Hz
Res BW 108 kHz #\BH 3808 kHz Sweep 208 ps (1088 pts)

Report No: (NIE)
45636RRF.003 Page 37 of 191 2015-05-21



AT4 wireless, S.A. -
Parque Tecnol6gico de Andalucia, o
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4

www.atdwireless.com - C.I.F. A29 507 456 WireLess

Frequency Stability

SPECIFICATION
FCC §2.1055 and §27.54. RSS-139 Clause 6.3. RSSc180se 4.3RSS-199. Clause 4.3.

The frequency stability shall be sufficient to emsthat the fundamental emission stays within théhaized
frequency block.

METHOD

The frequency tolerance measurements over tempenatiations were made over the temperature rahge
—30°C to +50°C. The EUT was placed inside a clieneliamber and the temperature was raised hourly in
10°C steps from —30°C up to +50°C.

For hand carried, battery powered equipment, reguiceary supply voltage to the battery operating @oint
which shall be specified by the manufacturer.

The EUT was set in “call mode” in the middle chdruméng the Universal Radio Communication testersR&
CMU200 or CMW500 and the maximum frequency erros weeasured using the built-in calibrated frequency
meter.

For LTE mode the QPSK modulation was used forélseds it is the worst case for conducted power.

RESULTS

All measured frequency errors are less than + 35wWHch is sufficient to ensure that the fundamental
emissions at Band Edges stays within the authobharks (see test results for “Spurious emissidrstenna
terminals at Block Edges” in the next pages).

Verdict: PASS

Frequency stability over temperature variations.

WCDMA AND HSUPA MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -6.80 -0.0039 -0.00000039
+40 5.02 0.0029 0.00000029
+30 6.11 0.0035 0.00000035
+20 5.74 0.0033 0.00000033
+10 -5.29 -0.0031 -0.00000031

0 7.63 0.0044 0.00000044
-10 5.89 0.0034 0.00000034
-20 6.55 0.0038 0.00000038
-30 5.26 0.0030 0.00000030
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LTE QPSK MODULATION. BW = 1.4 MHz. (Band 1V)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 8.43 0.0049 0.00000049
+40 11.10 0.0064 0.00000064
+30 12.49 0.0072 0.00000072
+20 8.47 0.0049 0.00000049
+10 8.31 0.0048 0.00000048

0 12.40 0.0072 0.00000072
-10 9.84 0.0057 0.00000057
-20 8.20 0.0047 0.00000047
-30 8.68 0.0050 0.00000050

LTE QPSK MODULATION. BW = 3 MHz. (Band V)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 9.71 0.0056 0.00000056
+40 11.07 0.0064 0.00000064
+30 10.06 0.0058 0.00000058
+20 10.83 0.0063 0.00000063
+10 9.96 0.0057 0.00000057

0 10.41 0.0060 0.00000060
-10 8.84 0.0051 0.00000051
-20 8.18 0.0047 0.00000047
-30 8.75 0.0051 0.00000051

LTE QPSK MODULATION. BW =5 MHz. (Band V)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 8.50 0.0049 0.00000049
+40 10.01 0.0058 0.00000058
+30 9.76 0.0056 0.00000056
+20 9.98 0.0058 0.00000058
+10 8.93 0.0052 0.00000052

0 9.76 0.0056 0.00000056
-10 8.87 0.0051 0.00000051
-20 8.17 0.0047 0.00000047
-30 7.80 0.0045 0.00000045

AT4@
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LTE QPSK MODULATION. BW = 10 MHz. (Band 1V)

AT4@

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 8.54 0.0049 0.00000049
+40 12.39 0.0072 0.00000072
+30 8.24 0.0048 0.00000048
+20 10.19 0.0059 0.00000059
+10 10.29 0.0059 0.00000059

0 10.46 0.0060 0.00000060
-10 10.16 0.0059 0.00000059
-20 9.41 0.0054 0.00000054
-30 9.93 0.0057 0.00000057

LTE QPSK MODULATION. BW = 15 MHz. (Band 1V)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 9.03 0.0052 0.00000052
+40 9.43 0.0054 0.00000054
+30 7.34 0.0042 0.00000042
+20 8.23 0.0048 0.00000048
+10 7.75 0.0045 0.00000045

0 8.31 0.0048 0.00000048
-10 9.06 0.0052 0.00000052
-20 8.64 0.0050 0.00000050
-30 9.11 0.0053 0.00000053

LTE QPSK MODULATION. BW = 20 MHz. (Band IV)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 8.58 0.0050 0.00000050
+40 -7.61 -0.0044 -0.00000044
+30 8.45 0.0049 0.00000049
+20 6.95 0.0040 0.00000040
+10 11.70 0.0068 0.00000068

0 8.27 0.0048 0.00000048
-10 10.59 0.0061 0.00000061
-20 9.70 0.0056 0.00000056
-30 8.74 0.0050 0.00000050
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LTE QPSK MODULATION. BW =5 MHz. (Band VII)

AT4@

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 28.37 0.0112 0.00000112
+40 31.99 0.0126 0.00000126
+30 26.29 0.0104 0.00000104
+20 25.86 0.0102 0.00000102
+10 29.15 0.0115 0.00000115

0 30.16 0.0119 0.00000119
-10 25.88 0.0102 0.00000102
-20 28.02 0.0111 0.00000111
-30 27.97 0.0110 0.00000110

LTE QPSK MODULATION. BW = 10 MHz. (Band VII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 31.39 0.0124 0.00000124
+40 26.38 0.0104 0.00000104
+30 28.37 0.0112 0.00000112
+20 28.28 0.0112 0.00000112
+10 25.33 0.0100 0.00000100

0 26.76 0.0106 0.00000106
-10 27.91 0.0110 0.00000110
-20 26.75 0.0106 0.00000106
-30 27.49 0.0108 0.00000108
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LTE QPSK MODULATION. BW = 15 MHz. (Band VII)

AT4@

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 29.48 0.0116 0.00000116
+40 26.12 0.0103 0.00000103
+30 24.09 0.0095 0.00000095
+20 26.08 0.0103 0.00000103
+10 29.03 0.0115 0.00000115

0 29.14 0.0115 0.00000115
-10 27.87 0.0110 0.00000110
-20 27.65 0.0109 0.00000109
-30 28.00 0.0110 0.00000110

LTE QPSK MODULATION. BW = 20 MHz. (Band VII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 24.72 0.0098 0.00000098
+40 34.62 0.0137 0.00000137
+30 30.17 0.0119 0.00000119
+20 31.49 0.0124 0.00000124
+10 21.94 0.0087 0.00000087

0 32.42 0.0128 0.00000128
-10 29.81 0.0118 0.00000118
-20 29.37 0.0116 0.00000116
-30 31.06 0.0123 0.00000123

LTE QPSK MODULATION. BW = 1.4 MHz. (Band XII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 -5.85 -0.0083 -0.00000083
+40 -5.28 -0.0075 -0.00000075
+30 -5.15 -0.0073 -0.00000073
+20 -5.06 -0.0072 -0.00000072
+10 -4.61 -0.0065 -0.00000065

0 -4.11 -0.0058 -0.00000058
-10 -4.11 -0.0058 -0.00000058
-20 -3.76 -0.0053 -0.00000053
-30 -3.99 -0.0056 -0.00000056
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LTE QPSK MODULATION. BW = 3 MHz. (Band XIlI)

AT4@

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 -6.25 -0.0088 -0.00000088
+40 -5.66 -0.0080 -0.00000080
+30 -4.91 -0.0069 -0.00000069
+20 -4.38 -0.0062 -0.00000062
+10 -3.91 -0.0055 -0.00000055

0 -4.92 -0.0070 -0.00000070
-10 -4.35 -0.0061 -0.00000061
-20 -4.18 -0.0059 -0.00000059
-30 -3.86 -0.0055 -0.00000055

LTE QPSK MODULATION.

BW =5 MHz. (Band XII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 -4.79 -0.0068 -0.00000068
+40 -4.79 -0.0068 -0.00000068
+30 4.18 0.0059 0.00000059
+20 -3.72 -0.0053 -0.00000053
+10 -4.39 -0.0062 -0.00000062

0 3.69 0.0052 0.00000052
-10 -4.46 -0.0063 -0.00000063
-20 -4.32 -0.0061 -0.00000061
-30 -5.82 -0.0082 -0.00000082

LTE QPSK MODULATION. BW = 10 MHz. (Band XII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 -4.81 -0.0068 -0.00000068
+40 -5.15 -0.0073 -0.00000073
+30 -5.59 -0.0079 -0.00000079
+20 -4.01 -0.0057 -0.00000057
+10 -4.55 -0.0064 -0.00000064

0 -3.26 -0.0046 -0.00000046
-10 -4.43 -0.0063 -0.00000063
-20 -3.83 -0.0054 -0.00000054
-30 -4.86 -0.0069 -0.00000069

WireLess
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Frequency stability over voltage variations

WCDMA AND HSUPA MODULATION

AT4@

WireLess

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 -4.23 -0.0024 -0.00000024

Vmin 3.4 (¥ 5.19 0.0030 0.00000030

LTE QPSK MODULATION. BW = 1.4 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 7.81 0.0045 0.00000045

Vmin 3.4 (% 9.98 0.0058 0.00000058

LTE QPSK MODULATION. BW = 3 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 9.77 0.0056 0.00000056

Vmin 3.4 (% 8.65 0.0050 0.00000050

LTE QPSK MODULATION. BW =5 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 7.70 0.0044 0.00000044

vmin 3.4 (% 9.80 0.0057 0.00000057

LTE QPSK MODULATION. BW = 10 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 8.44 0.0049 0.00000049

Vmin 3.4(% 7.27 0.0042 0.00000042

Report No: (NIE)
45636RRF.003

Page 44 of 191

2015-05-21



AT4 wireless, S.A.

Parque Tecnol6gico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia
www.atdwireless.com - C.I.LF. A29 507 456

LTE QPSK MODULATION. BW = 15 MHz (Band V)

AT4@

WireLess

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 8.68 0.0050 0.00000050

Vmin 3.4 (% -8.38 -0.0048 -0.00000048

LTE QPSK MODULATION. BW = 20 MHz (Band V)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 9.93 0.0057 0.00000057

Vmin 3.4 (% -7.58 -0.0044 -0.00000044

LTE QPSK MODULATION. BW =5 MHz (Band VII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 29.50 0.0116 0.00000116

Vmin 3.4(% 29.27 0.0115 0.00000115

LTE QPSK MODULATION. BW = 10 MHz (Band VII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 26.68 0.0105 0.00000105

Vmin 3.4 (% 25.46 0.0100 0.00000100

LTE QPSK MODULATION. BW = 15 MHz (Band VII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 27.84 0.0110 0.00000110

Vmin 3.4(% 22.85 0.0090 0.00000090
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LTE QPSK MODULATION. BW = 20 MHz (Band VII)

AT4@

WireLess

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 26.32 0.0104 0.00000104

Vmin 3.4(% 32.62 0.0129 0.00000129

LTE QPSK MODULATION. BW = 1.4 MHz (Band XII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.2 -6.12 -0.0087 -0.00000087
Vmin 3.4 (% 6.67 0.0094 0.00000094

LTE QPSK MODULATION. BW = 3 MHz (Band XII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.2 4.86 0.0069 0.00000069
Vmin 3.4(% -6.15 -0.0087 -0.00000087

LTE QPSK MODULATION. BW =5 MHz (Band XII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 -4.45 -0.0063 -0.00000063

Vmin 3.4 (% 5.71 0.0081 0.00000081

LTE QPSK MODULATION. BW = 10 MHz (Band XII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)

Vmax 4.2 5.19 0.0073 0.00000073

Vmin 3.4(% 4.55 0.0064 0.00000064

(*): Operating end point specified by the manufaetu
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Occupied Bandwidth

SPECIFICATION
§2.1049

METHOD

The EUT was configured to transmit a modulatedieasignal with different possible modulations amaminal
bandwidths, where applicable. The 99% occupied Wwaitd and the -26 dBc bandwidth were measured tijrec
using the built-in bandwidth measuring option cécpum analyser E4440A.

RESULTS
WCDMA MODULATION
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4170.9 4149.1 4158.9
-26 dBc bandwidth (kHz) 4642 4624 4650
Measurement uncertainty (kHz) <+27.1
HSUPA MODULATION
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4165.5 4166.7 4171.1
-26 dBc bandwidth (kHz) 4636 4639 4636
Measurement uncertainty (kHz) <+27.1
LTE QPSK MODULATION. BW = 1.4 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 1095.4 1101.7 1103.5
-26 dBc bandwidth (kHz) 1290 1291 1289
Measurement uncertainty (kHz) <+9.9
LTE 16QAM MODULATION. BW = 1.4 MHz (Band 1V)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 1099.9 1096.6 1097.3
-26 dBc bandwidth (kHz) 1299 1280 1294
Measurement uncertainty (kHz) <+9.9
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LTE QPSK MODULATION. BW = 3 MHz (Band V)

AT4@

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 2746.5 2746.0 2749.4
-26 dBc bandwidth (kHz) 3073 3042 3068
Measurement uncertainty (kHz) <+23
LTE 16QAM MODULATION. BW = 3 MHz (Band V)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 2742.4 2742.8 2739.6
-26 dBc bandwidth (kHz) 3080 3059 3044
Measurement uncertainty (kHz) <+23
LTE QPSK MODULATION. BW =5 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4517.8 4505.7 4515.3
-26 dBc bandwidth (kHz) 5025 5062 4983
Measurement uncertainty (kHz) <+35
LTE 16QAM MODULATION. BW =5 MHz (Band 1V)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4511.2 4512.1 4503.4
-26 dBc bandwidth (kHz) 5009 4996 4993
Measurement uncertainty (kHz) <+35
LTE QPSK MODULATION. BW = 10 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 9052.1 9018.8 9038.4
-26 dBc bandwidth (kHz) 10079 10087 10034
Measurement uncertainty (kHz) <75
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LTE 16QAM MODULATION. BW = 10 MHz (Band IV)

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 9045.6 9011.3 9043.1
-26 dBc bandwidth (kHz) 10021 10048 10015
Measurement uncertainty (kHz) <75
LTE QPSK MODULATION. BW = 15 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 13460.3 13422.3 13A54.
-26 dBc bandwidth (kHz) 14756 14632 14850
Measurement uncertainty (kHz) <+105
LTE 16QAM MODULATION. BW = 15 MHz (Band V)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 13455.7 13441.5 13471,
-26 dBc bandwidth (kHz) 14777 14762 14614
Measurement uncertainty (kHz) <+105
LTE QPSK MODULATION. BW = 20 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 17848.5 17816.1 17%834.
-26 dBc bandwidth (kHz) 19258 19220 19271
Measurement uncertainty (kHz) <+135
LTE 16QAM MODULATION. BW = 20 MHz (IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 17865.3 17809.2 17B19.
-26 dBc bandwidth (kHz) 19358 19311 19193
Measurement uncertainty (kHz) <+135
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LTE QPSK MODULATION. BW =5 MHz (Band VII)

AT4

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4519.3 4515.2 4510.4
-26 dBc bandwidth (kHz) 5024 5048 4970
Measurement uncertainty (kHz) <+35
LTE 16QAM MODULATION. BW =5 MHz (Band VII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4513.9 4505.8 4516.1
-26 dBc bandwidth (kHz) 5008 5022 4998
Measurement uncertainty (kHz) <+35
LTE QPSK MODULATION. BW = 10 MHz (Band VII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 9036.3 9033.5 9049.1
-26 dBc bandwidth (kHz) 10104 10070 10122
Measurement uncertainty (kHz) <75
LTE 16QAM MODULATION. BW = 10 MHz (Band VII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 9031.1 9027.2 9025.6
-26 dBc bandwidth (kHz) 9995 10059 10012
Measurement uncertainty (kHz) <75
LTE QPSK MODULATION. BW = 15 MHz (Band VII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 13402.8 13460.9 13118.
-26 dBc bandwidth (kHz) 14604 10612 14738
Measurement uncertainty (kHz) <+105

N6,

WireLess
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LTE 16QAM MODULATION. BW = 15 MHz (Band VII)

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 13410.4 13428.4 13145.
-26 dBc bandwidth (kHz) 14729 14559 14564
Measurement uncertainty (kHz) <+105
LTE QPSK MODULATION. BW = 20 MHz (Band VII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 17859.4 17836.6 17843.
-26 dBc bandwidth (kHz) 19118 19198 19327
Measurement uncertainty (kHz) <+135
LTE 16QAM MODULATION. BW = 20 MHz (Band VII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 17887.7 17817.9 17842.
-26 dBc bandwidth (kHz) 19300 19040 19232
Measurement uncertainty (kHz) <+135
LTE QPSK MODULATION. BW = 1.4 MHz (Band XII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 1095.3 1096.6 1095.4
-26 dBc bandwidth (kHz) 1278 1285 1295
Measurement uncertainty (kHz) <+9.9
LTE 16QAM MODULATION. BW = 1.4 MHz (Band XII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 1100.7 1100.9 1098.0
-26 dBc bandwidth (kHz) 1303 1292 1279
Measurement uncertainty (kHz) <+9.9
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LTE QPSK MODULATION. BW = 3 MHz (Band XII)

AT4@

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 2749.5 2743.7 2736.9
-26 dBc bandwidth (kHz) 3071 3059 3039
Measurement uncertainty (kHz) <+23
LTE 16QAM MODULATION. BW = 3 MHz (Band XIlI)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 2758.8 2738.4 2755.5
-26 dBc bandwidth (kHz) 3072 3061 3064
Measurement uncertainty (kHz) <+23
LTE QPSK MODULATION. BW =5 MHz (Band XII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4528.3 4502.5 4524.0
-26 dBc bandwidth (kHz) 4965 4971 5033
Measurement uncertainty (kHz) <+35
LTE 16QAM MODULATION. BW =5 MHz (Band XIlI)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4519.8 4516.5 4530.3
-26 dBc bandwidth (kHz) 5027 5012 4985
Measurement uncertainty (kHz) <+35
LTE QPSK MODULATION. BW = 10 MHz (Band XII)
Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 9080.9 9020.6 9016.1
-26 dBc bandwidth (kHz) 10020 9983 9979
Measurement uncertainty (kHz) <75
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LTE 16QAM MODULATION. BW = 10 MHz (Band XII)

AT4@

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 9080.6 9007.7 9035.0
-26 dBc bandwidth (kHz) 10046 10012 9989
Measurement uncertainty (kHz) <75

WireLess
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WCDMA MODULATION
Lowest Channel

AT4@

22 Agilent
Mkrl 1.713 958 GHz
Ref 30 dBm #Atten 30 dB 15.64 dBm
#Peak l|
Log
1@ Mwwmwmh
dB/ il <,
Dffst \
16 4 “
dB \
LaAy
Ml 52
Center 1,712 400 GHz Span & MHz
#Res BW 62 kHz #BKW 62 kHz Sweep 2.531 ms (10680 prs)
Occupied Bandwidth Occ BH Z Pur  99.00 %
4 17@9 HHZ X dB -26.88 dB
Transmit Freq Error  4.485 kHz
® dB Bandwidth 4,642 MHz

Middle Channel

= Agilent

Ref 38 dBm

#Atten 30 4B

Mkrl 1.731 991 GHz
15.27 dBm

#Peak

Log
18

de/

Offst

16
dB

Lafy

Ml 52

Center 1.732 508 GHz

#Res BH 62 kHz

#VBW 62 kHz

Occupied Bandwidth

Transmit Freq Error

% dB Banduidth

4.1491 MHz

-6.171 kHz
4.624 MHz

Span & MHz
Sweep 2,531 ms (1000 prs)

Occ BH % Pur 49,00
®x dB -26.00 dB

WireLess
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Highest Channel

=2 Agilent

Mkrl 1.752 628 GHz

Ref 30 dBm #Atten 30 dB 15.36 dBm
#Paak |1
L
dB/ r S
Offst
dE J 1l
I ur
T Ll T e S N (e
LaPw
M1 52
Center 1.752 668 GHz Span & MHz
#Res B B2 kHz #\/BH 62 kHz Sweep 2.531 ms (1808 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
4 1589 HHZ ® dB -26.88 dB

Transmit Freq Error -2.865 kHz
® dB Bandwidth 4,658 MHz

HSUPA MODULATION
Lowest Channel

5 Agilent

Mirl 1.713 813 GHz

Ref 38 dBm #ltten 30 dB 16.82 dBm
#Feak .
Log
10 MWWML’MWM
dB/ bl A3
Offst
16 > f \l <
dB / ]\
et g™ Ll“’"“'""\vwwww
LgAw
ML 52
Center 1.717 480 GHz Span 8 MHz
#Res BH 62 kHz #YBHW 62 kHz Sweep 2.531 ms (1008 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
4 1655 MHZ ®» dB -26.60 dB

Transmit Freq Error  5.392 kHz
* dB Bandwidth 4,636 MHz
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Middle Channel

- Agilent

Mrl 1.731 531 GHz

Ref 30 dBm #Atten 30 B 14,16 dBm
#Peak

1@ nNMMWWW

—=
La ]
\lf
——]

.J'l\.

AIr, MAM “\“"W'l.,—“\n.ﬂ

LgRw

M1 52
Center 1.732 500 GHz Span & MHz
#Res BH 62 kHz #YEH 52 kHz Sweep 2.531 ms (1060 pts)

Occupied Bandwidth Occ BH % Pur  99.08
4.1667 MHz x dB -26.09 dB

Transmit Freq Error  -939.657 Hz
% dB Bandwidth 4,639 MHz

Highest Channel

4 Agilent

Mkrl 1.753 413 GHz

Ref 36 dBm #Atten 30 dB 13.43 dBm
#Peak |
Log 1
1@ nnwwmwwnﬂ
dB/ bl it
Offst
16 > [ \ «
dB ; E
M .”.Ir P\J.
i o P W RN WY Wy S PR
LA
Ml =2
Center 1.752 680 GHz Span & MHz
#Res BH 62 kHz #BH B2 kHz Sweep 2.531 ms (10O pts)
Occupied Bandwidth Occ BH 7% Pwr  99.60 %
41711 MHz ®x dB  -26.08 JB

Transmit Freeq Error  -1.367 kH=
% dB Bandwidth 4,636 MHz
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LTE QPSK MODULATION. BW = 1.4 MHz (Band V)
Lowest Channel

Ref @ dBm #Atten 20 dB

LaAy

Ml 52
Center 1,718 700 B GHz Span 2.8 MHz
#Res BH 30 kHz #VEHW 188 kHz Sweep 2.997 ms (1000 prs)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.2954 MHz x dB -26.00 dB

Transmit Freq Error  -1.934 kHz
® dB Bandwidth 1.296 MHz

Middle Channel

% Agilent

Ref B dBm #Atten 20 dB

#Peak

|_E|g r i e i Ml ity ‘r

18

4B/ / \

0ffst —)ﬁ,/ k\(—

16

dB Jf} “I‘LILW
WW WW.,

LaRw

Ml 52

Center 1.732 508 @ GHz Span 2.8 MHz

#Res BH 30 kHz #\BH 166 kHz Sweep 2.997 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %

1.1817 MH= ®dB -26.00 dB

Transmit Freq Error  2.740 kHz
% dB Bandwidth 1.291 MHz
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Highest Channel

# Agilent

AT4@

Ref B dBm

#Htten 28 dB

#Peak

‘ L 'H“"'\-'i—’lr

Y

/
>

s

LaAwy

M1 52

Center 1.754 380 GHz
#Res BW 38 kHz

#YBK 108 kHz

Occupied Bandwidth
1.1835 MHz

Transmit Freq Error
¥ dB Bandwidth

-1.443 kHz
1.289 MHz

LTE 16QAM MODULATION. BW = 1.4 MHz (Band IV)

Lowest Channel

Span 2.8 MHz
Sweep 2.997 ms (LARO pts)

Occ BH % Pwr 99,00
®x dB -26.00 dB

#Atten 20 dB

~, A =y

4

/

>

ol

i L
W

LaAw

M1 352

Center 1.718 708 & GHz
#Res BH 30 kHz

#VBW 188 kHz

Occupied Bandwidth
1.0999 MHz

Transmit Freq Error
¥ dB Bandwidth

-1.457 kHz
1.299 MHz

Span 2.8 MHz
Sweep 2.997 ms (1008 pts)

Occ BW £ Pur 99,08 ¥
® dB -26.08 dB

WireLess
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Middle Channel

4 Agilent
Ref & dBm #Atten 20 dB
#Peak
Log AL ey e . v
1@ 4
dB/ /I

I i TN e
LAy
Ml 52
Center 1.732 508 8 GHz Span 2.8 MHz
#Res BHW 30 kHz #UBW 108 kHz Sweep 2,997 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 7
1.8966 MHz ¥ dB  -26.00 4B

Transmit Freq Error  1.323 kH=z
% dB Banduidth 1,286 MHz

Highest Channel

3 Agilent
RBet B dEm #Atten 26 dB
#Peak
Log ety g - i

dB I G L
i e S

LaPAw

Ml 52

Center 1.754 380 GHz Span 2.8 MHz

#Res BH 38 kHz #)BH 186 kHz Sweep 2.997 ms (1006 pts)

Occupied Bandwidth Occ BH Z Pur  99.00 7

1.0973 MHz ® dB -26.80 dB

Transmit Freq Error 354913 Hz
® B Bandwidth 1.294 MHz
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LTE QPSK MODULATION. BW = 3 MHz (Band V)
Lowest Channel

Ref 0 dBm #Atten 20 dB

I_EIQ PR TS ENPY. W S ot Y, e Y e, T

PRSI S r ! et ety e

LaPy

Ml 52
Center 1.711 566 GHz Span 6 MHz
#Res BHW 108 kHz #/BH 306 kHz Sweep 1.066 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
2.7465 MHz x dB -26.00 dB

Transmit Freq Error  -6.558 kHz
% dB Bandwidth 3.873 MHz

Middle Channel

% Agilent
Ref 6 dEm #Atten 20 dB
#Peak ]
Lng P A L Ky A e P ST O D0 o Y [ "
T ; A
B/ / 4
Offst > <
of jﬁ l\\
dB
R i WMM\.
LaAw
Ml 52
Center 1.732 5AEB GHz Span & MHz
#Res BHW 100 kHz #/BH 386 kHz Sweep 1666 ms (1008 pts)
Occupied Bandwidth Occ BH % Pur  99.80 1
2 ?46@ MHZ ® dB -26.08 dB

Transmit Freq Error -2.569 kHz
® B Bandwidth 3.842 MHz
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Highest Channel

AT4@

% Agilent

Ref B dBm

#Atten 268 dB

#Peak

P L e g g

Log
14

dB/

Dffst

16
B

LaAw

M1 52

Center 1.753 580 GHz
#Res BH 180 kHz

Occupied Bandwidth
2.7494 MHz

Transmit Freq Error
® B Bandwidth

#BH 308 kHz

-12.369 kHz
3.068 MHz

LTE 16QAM MODULATION. BW = 3 MHz (Band IV)

Lowest Channel

= Agilent

Span 6 MHz
Sweep 1.BEE ms (1006 pts)

Occ BH # Pwr 99,00 7
® B -26.80 dB

Ref & dBm

#Peak

LaAy
M1 S2

#Atten 20 dB

At Lo g M et U e ™)

e o et

A )

Ll

Center 1.711 568 GHz
#Res BH 108 kHz

Occupied Bandwidth
2.7424 MHz

Transmit Freq Error
% dB Bandwidth

#VEW 308 kHz

-9.136 kHz
3.880 MHz

Span 6 MHz
Sweep 1066 ms (1808 pts)

Occ BH £ Pur 9908 ¥
® B -26.08 dB

WireLess
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Middle Channel

4 Agilent

AT4@

Fef @ dBm

#Htten 20 dB

#Peak

P S WL N S T

>/
/

TN e

LaAsy

Ml 52

Center 1.732 580 GHz

#Res BW 188 kHz

#/BH 388 kHz

Occupied Bandwidth

Transmit Freq

2.7428 MHz

Error  -8.553 kHz

X dB Banduidth 3859 MHz

Highest Channel

Span 6 MHz
Sweep 1.BEE ms (1008 pts)

Occ BH % Pwr 99,08 ¥
¥ dB 2608 dB

s Agilent

Fef & dBm

#Atten 20 dB

#Feak

ot oo, P

Log
18

7

dB/

Offst

/
i

16

B WWW‘“J

LgPy

ML 52

Center 1.753 5068 GHz

#Res BW 199 kHz

#/EH 399 kHz

Occupied Bandwidth

Transmit Freq

2.7396 MHz

Error -13.821 kHz

¥ dB Bandwidth 3.044 MHz

Span & MHz
Sweepn 1AGE ms (1000 pts)

Occ BH % Pur 99,00 £
®x dB -26.06 dB

WireLess
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LTE QPSK MODULATION. BW =5 MHz (Band V)
Lowest Channel

Ref & dBEm #Atten 20 dB

#Peak

LDQ e =i~ T b o
1 ?

Dffst 3 <

ot If \

dB WWW" 'MWW

LaAw

ML S2

Center 1.712 588 GHz Span 18 MHz

#Res BHW 108 kHz #/BH 306 kHz Sweep 1.066 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
45178 MHz ®x dB -26.00 4B

Transmit Freq Error  4.829 kHz
% dB Bandwuidth 5825 MHz

Middle Channel

5 Agilent
Ref @ dBm #Htten 20 dB
#Feak
LDg PSR LR | .-\.Munv P S, ...hnA
16 ?’ \q
4B/ J \
Offst > <«
of f ‘Lk
dB
B e P N
LgAw
ML 52
Center 1.732 500 GHz Span 16 MHz
#Res BHW 160 kHz #/BH 306 kHz Sweep 1.B6E ms (1008 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
15057 MH= ®» dB -26.68 dB

Transmit Freq Error -4.795 kHz
® B Bandwidth 5.862 MHz
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Highest Channel

AT4@

= Agilent

#Atten 20 dB

? G Ty Ny o e e e e

LaAy

Ml 52

Center 1,752 508 GHz
#Res BN 180 kHz

Occupied Bandwidth
45153 MHz

Transmit Freq Error

¥ dB Bandwidth

-374.562 Hz

4.983 MHz

#YBH 308 kHz

LTE 16QAM MODULATION. BW =5 MHz (Band IV)

Lowest Channel

% Agilent

Span 19 MHz
Sweep 1.BEE ms (10680 pts)

Occ BH % Pur 99,00 ¥
x dB -26.00 dB

Ref 6 dEm

#Atten 20 dB

#Peak

Log
16

?w o

T T T

e

s A
o W‘ﬁ..,ql?

dB/

Offst

B

LaAw

M1 52

Center 1.712 586G GHz
#Res BH 1600 kHz

Occupied Bandwidth
45112 MHz

Transmit Freq Error
® dB Bandwidth

1.822 kHz
0089 MHz

#\BH 308

kHz

Span 16 MHz
Sweep 1666 ms (1008 pts)

Occ BH % Pwr 99,80 £
® dB -26.88 4B

WireLess
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Middle Channel

4 Agilent

Fef & dBm #Atten 20 dBE

#Peak

Lng L e TN P e s P T e, A, ..W_Hn'\-.v ¥

T ¥ )

4B/ J |

Offst %jf \\e

16 )J| \

dB Wﬂmw o UMWW

LegAs

Ml =2

Center 1.732 500 GHz Span 18 MHz

#Res BH 108 kHz #BH 308 kHz Sweep 1.066 ms (1O0O pts)

Occupied Bandwidth Occ BH 7% Pwr  99.60 %
15121 MHz X dB -26.06 dB

Transmit Freq Error  2.064 kHz
% dB Bandwidth 4,996 MHz

Highest Channel

4 Agilent

Fef © dBm #Atten 20 dB

#Feak

Log R o e e P e e P L

18 _,,?

dB/ / \

Offst > «

of / |

dB M e 1\.\1 - n
T L e e |

LaAw

Ml 52

Center 1.752 5068 GHz Span 18 MHz

#Res BH 108 kHz #JBH 300 kHz Sweep 1.AGE ms (1008 pts)

Occupied Bandwidth Occ BH 7 PWr  99.00 7

4 5@34 MHZ ®x B -26.06 dB

Transmit Freq Error  1.483 kHz
% dB Bandwuidth 4,993 MHz
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LTE QPSK MODULATION. BW = 10 MHz (Band IV)
Lowest Channel

5 Agilent

Ref @ dBm #Htten 20 dB

#Feak

LDg LY | S L L W, Py A

16 ? ﬁ

4B/ f \

?Fstt > f’ \‘5—

dB A - 'n.-Jmn’nMJr \Mrun.al_ oy tous

LgAw

ML 52

Center 1.715 080 GHz Span 20 MHz

#Res BH 300 kHz #YBW 1 MHz Sweep 1.B6E ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
9.9521 MH= ®» dB -26.68 dB

Transmit Freq Error 14,567 kHz
® B Bandwidth 18.879 MHz

Middle Channel

5 Agilent

Ret B dEm #[tten 28 dB

#Peak

LDQ foom Py Bl T e Ty et e i Py i e b i e

16 ? ‘H

B/ / \

Offst > <

of f “1.kw

dB (Lot ogang el aaT e M g g

LgAy

Ml S2

Center 1.732 580 GHz Span 26 MHz

#Res BH 300 kHz #VBH 1 MHz Sweep 1.BEE ms (1006 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
9 8188 HHZ ® dB -26.08 dB

Transmit Freq Error  14.737 kHz
» dB Bandwidth 18857 MHz
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Highest Channel

= Agilent
Ref & dBm #Htten 20 dB
#Peak
LDQ A AP T A | g, et [ -\A.J‘...I"l.m..\_l| erer
1 [ A
4B/ f i
Offst > <
16 “r m
dB I Amqde Hn W
—re Ao
Lafw
Ml 52
Center 1.750 880 GHz Span 20 MHz
#Res BH 200 kHz #VBH 1 MHz Sweep 1BGE ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7
g @384 MHZ ®dB -76.00 JdB

Transmit Freq Error  -19.469 kHz
% B Bandwuidth 18834 MHz

LTE 16QAM MODULATION. BW = 10 MHz (Band IV)
Lowest Channel

= Agilent

Ref & dBm #Atten 20 dB

#Peak

LUQ O T | Ty o Ak T WP .

T 7 )

dB/ /

Offst ‘)))' \“

16 ‘Ll‘w

dB A ALt A

LaAy

M1 S2

Center 1.715 868 GHz Span 20 MHz

#Res BH 308 kHz #VBH 1 MH=z Sweep 1066 ms (1808 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
9 @456 MHZ ¥ dB -26.08 dB

Transmit Freq Error  4.890 kHz
% dB Bandwidth 168821 MHz
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Middle Channel

% Agilent
Fef 6 dBm #Htten 28 dB
#Peak
Lng A to e e e L | S |
16 ?’
4B/ ! \
Dffst > <
of / A
4B e o
W TR AW iy Ao i ] I
LaPy
M1 52
Center 1.732 580 GHz Span 20 MHz
#Res BH 360 kHz #BH 1 MHz Sweep 1.O66 ms (1080 pts)
Occupied Bandwidth Occ BW % PWr  99.00 /
9 @113 HHZ ® dB 2686 dB

Transmit Freq Error 14,195 kHz
% dB Bandwidth 108843 MHz

Highest Channel

5 Agilent

Ref @ dBm #Atten 20 dB

#Feak

LDQ Pl e e A T bt T s Pl b, i fy

16 f ‘T

dB/ ! Y

Offst = <«

of ; \

dB — P el AL .A.l.nlL1 Al

LgAw

ML 52

Center 1.750 0BG GHz Span 20 MHz

#Res BH 300 kHz #YBW 1 MHz Sweep 1.B6E ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
9.0431 MH=z ® dB -26.60 dB

Transmit Freq Error -17.627 kHz
* dB Bandwidth 18.815 MHz
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LTE QPSK MODULATION. BW = 15 MHz (
Lowest Channel

Band V)

AT4@

Ref & dBEm #Atten 20 dB

LDQ rww—r A

LaAw

M1 352

Center 1.717 5@ GHz
#Res BH 308 kHz

Occupied Bandwidth
13.4603 MHz

Transmit Freq Error  12.307 kHz
% dB Bandwuidth 14.756 MHz

#YBW 1 MHz

Middle Channel

s Agilent

Span 38 MHz
Sweep 1.066 ms (1008 pts)

Occ BW £ Pur 99,08 ¥
® dB -26.08 dB

Ref @ dBm #Atten 20 dB

#Peak

Fafle e Mo

Log A PR—
18 ?H

(S L el LA

dB/ /

Offst _}FJ

16

dB »r

LaPwy

ML 52

Center 1.732 58 GHz
#Res BH 308 kHz

Occupied Bandwidth
13.4223 MHz

Transmit Freq Error  12.958 kHz
% B Bandwuidth 14.632 MHz

#/EH 1 MHz

Span 38 MHz
Sweep 1.B66 ms (1808 pts)

Occ BH £ Pur 99,00
® dB -26.08 dB

WireLess
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Highest Channel

= Agilent

AT4@

RBef @ dBm

#Atten 28 dB

#Peak

Log
16

?Fﬂ,, SRR PO

dB/

!

Offst

>

16

dB i M")

LA b e

LgFw

M1 52

Center 1.747 508 GHz
#Res BH 300 kHz

#MEH 1 MHz

Occupied Bandwidth
13.4547 MHz

Transmit Freq Error

% dB Bandwidth

-26.479 kHz
14.550 MHz

LTE 16QAM MODULATION. BW = 15 MHz (Band IV)

Lowest Channel

Span 38 MHz
Sweep 1.B6E ms (1008 pts)

Occ BH ¥ Pur 99,808 %
® dB 2688 dB

% Agilent

Ref B dBm

#Atten 78 dB

#Peak

Log
18

ETRRLS TS T S Ay

et e Y

dB/

Offst

16
dB

PR P

LaRy

Ml 32

Center 1.717 58 GHz
#Res BH 360 kHz

#YBW 1 MHz

Occupied Bandwidth
13.4557 MHz

Transmit Freq Error
% JB Bandwidth

13.687 kHz
14.777 MHz

Span 30 MHz
Sweep 1.066 ms (1800 pts)

Occ BH % Pwr 99.60 ¥
¥ dB 26068 dB

WireLess
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Middle Channel

- Agilent

Ref & dBm #ftten 20 B

#Peak

Log A P Vb gAY

T ' A

dB/ / h

Offst > rp' \I <

e / 4

LaAy

Ml 32

Center 1.732 58 GHz Span 38 MHz

#Res BH 380 kHz #VBH 1 MHz Sweep 1066 ms (1006 pts)

Occupied Bandwidth Occ BH # Pur  99.00 %
13 4415 HHZ ¥ dBE -26.86 dE

Transmit Freq Error  1.754 kHz
% dB Bandwidth 14.762 MHz

Highest Channel

Ref @ oBm #Atten 20 dB

LDQ ?’ e e qwrvwwh\-«mh?

Offst > a( ‘\ <«

(R gy \Inu 1

T B L LS e T

LaAy

Ml &2
Center 1.747 506 GHz Span 30 MHz
#Res BH 308 kHz #VBH 1 MHz Sweep 1.BGE ms (1006 pts)

Occupied Bandwidth Occ BH Z Pur  99.00 7
13.4714 MHz x dB -26.00 dB

Transmit Freq Error -28.671 kHz
% B Banduidth 14.614 MHz
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LTE QPSK MODULATION. BW = 20 MHz (Band V)
Lowest Channel

Fef @ oEm #Atten 20 dB

LDg ?.*WWWMWP?

LegAw

Ml 52
Center 1,720 00 GHz Span 40 MHz
#Res BH 300 kHz #\JBH 1 MH=z Sweepn 1AGE ms (1000 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
17.8485 MHz x dB  -26.00 dB

Transmit Freq Error  35.194 kHz
% dB Bandwidth 19.258 MHz

Middle Channel

% Agilent

Fef 6 dBm #Htten 28 dB
#Peak

L L Rl U=l B9 ey &
1o 7 ™
dB/ | \
Offst > I( ‘-1 <

dB / |

LaPy

M1 52
Center 1.732 58 GHz Span 46 MHz
#Res BH 360 kHz #BH 1 MHz Sweep 1.O66 ms (1080 pts)

Occupied Bandwidth Occ BW % PWr  99.00 /
17.8161 MHz x dB  -26.00 dB

Transmit Freq Error 22,632 kHz
% dB Bandwidth 19.228 MHz
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Highest Channel

# Agilent

Fef @ dBm #Htten 20 dB

#Peak

LDQ et g P e i

dB/ / |

Offst > / H <

16 )( \’1

db fha s bend o A TR LI PO R

LaPwy

Ml 52

Center 1.745 BBA GHz Span 48 MHz

#Res BH 308 kHz #JBH 1 MHz Sweep 1.B66 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00
17.8346 MH= ® dB -26.00 JdB

Transmit Freq Error  -48.176 kHz
% dB Bandwidth 19.271 MHz

LTE 16QAM MODULATION. BW = 20 MHz (Band IV)
Lowest Channel

Ref B dBm #Atten 20 dBE

Log ?»WWNMM

LeAw

M1 52
Center 1.720 86 GHz Span 48 MHz
#Res BH 300 kHz #JBH 1 MH= Sweep 1866 ms (1000 pts)

Occupied Bandwidth Occ BH 7 PWr  99.00 7
17.8653 MH=z x dB  -26.00 dB

Transmit Freq Error  14.763 kHz
% dB Bandwuidth 19.358 MH=z
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Middle Channel

4 Agilent

Ref @ dBm #Atten 20 dB

#Peak

Log > ST R L .

T, i A

4B/ / |

Offst > <

ot HJ“ \\

4B T T T e e P ST

LA

Ml =2

Center 1.732 50 GHz Span 48 MHz

#Res BH 308 kHz #YBH 1 MHz Sweep 1.066 ms (1O0O pts)

Occupied Bandwidth Occ BW 7% PWr  99.00 7
17.8092 MH= ®x dB  -26.08 JB

Transmit Freeq Error 265725 Hz
% dB Bandwidth 19.311 MHz

Highest Channel

4 Agilent

Fef © dBm #Atten 20 dB

#Feak

Log + R T T S

dB/ ! |

Offst 3 c

of f/ Hﬁ

dB WW‘M‘W"” LT TRPTSEVYI N R

LaAw

Ml 52

Center 1.745 B0 GHz Span 48 MHz

#Res BH 300 kHz #JBH 1 MH= Sweep 1.AGE ms (1008 pts)
Occupied Bandwidth Occ BH 7 PWr  99.00 7

l? Blgl MHZ ®x B -26.06 dB

Transmit Freq Error  -35.648 kHz
% dB Bandwuidth 19.193 MH=z
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LTE QPSK MODULATION. BW =5 MHz (Band VII)
Lowest Channel

= Agilent

Ref @ dBm #Atten 20 dB

#Peak

LDg M{‘—v—‘n‘v"-\.h A‘m,,-‘\'—"ﬂ T T

T 7 i

dB/ / \

0ffst > <«

of / \

dB ey M

LaFw

Ml 32

Center 2.582 500 GHz Span 18 MHz

#Res BN 168 kHz #/BH 306 kHz #Speep 1.066 ms (1000 nts)

Occupied Bandwidth Occ BH Z Pur  99.00 7
45193 MHz ®x dB -26.00 dB

Transmit Freq Error 4671 kHz
® B Bandwidth 5.6824 MHz

Middle Channel

2 Agilent

Ref @ dBm #Htten 20 dB

#Paak

LUQ e e e e s e e

18 ?d ,Y

dB/ / \

Offst > e

ot ! \

dE \\M
WWW"J \MMM

LAy

M1 52

Center 2,535 606 GHz Span 18 MHz

#Res BW 180 kHz #\BW 308 kHz #Sweep 1.0BG ms (1800 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¥

4 5152 HHZ % dB -26.80 dB

Transmit Freq Error 3.325 kHz
® dB Bandwidth 5848 MHz
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Highest Channel

2 Agilent
Eet @ dBm #fAtten 20 dB
#Peak
LUQ ?wwu e P i [
18
dB/ / |
Offst —))f \(—
16
dB / \
TV Lym T B g
LgAw
Ml 52
Center 2.567 506 GHz Span 16 MHz
#Res BW 108 kHz #YBH 308 kHz #Speepn 1.066 ms (1680 pts)
Occupied Bandwidth Occ BH % Pur  99.00 %
4 51@4 MHZ ¥ dB 2600 dE

Transmit Freq Error  —99.538 kHz
% dB Bandwuidth 4,970 MHz

LTE 16QAM MODULATION. BW =5 MHz (Band VII)
Lowest Channel

- Agilent

Ref @ dBm #Htten 20 dB

#Peak

Log . e ¥ el

T bl -

4B/ / \

Offst > <

16 If \HV

dB oV L Pt g et

LaAy

Ml 352

Center 2.582 586 GHz Span 18 MHz

#Res BH 180 kHz #YEH 388 kHz #5weep 1066 ms (1000 pts)

Occupied Bandvwidth Occ BH % Pur  99.00 %
45139 MHz ¥ dB -26.68 dB

Transmit Freq Error  2.853 kHz
% dB Banduidth 5,088 MHz
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Middle Channel

4 Agilent

Ref @ dBm #Atten 28 4B

#Peak

Log LA S S N

18 ?’ ,?

dB/ / L

Offst > <«

ot / \

dB T R LR g R PPy e

LAy

M1 S2

Center 2.535 080 GHz Span 18 MHz

#Res BH 108 kHz #UBH 308 kHz #Sweep 1.OBG ms (1080 pts)

Occupied Bandwidth Occ BH % PWr  99.00 7
1.5058 MH= X dB -26.80 B

Transmit Freq Error  915.528 Hz
% dB Bandwidth 5.822 MHz

Highest Channel

Ref @ dBm #ftten 20 dB

LDg ?\WMHWWWM“VT MW«..M»?

Offst >/ s

T Y R eV

LaAy

Ml 52
Center 2.567 500 GHz Span 18 MHz
#Res BW 188 kHz #UEW 308 kHz #Sweep 1.066 ms (10BR pts)

Occupied Bandwidth Occ BH % Pur 9900 7
45161 MHz x dB -26.00 dB

Transmit Freq Error  -98.653 kHz
¥ dB Bandwidth 4,995 MHz
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LTE QPSK MODULATION. BW = 10 MHz (Band VII)
Lowest Channel

Ref @ dBm #Atten 20 dB

BT T B TR o O Pa

LaPwy

Ml 52
Center 2,505 BAA GHz Span 28 MHz
#Res BH 308 kHz #\JBH 1 MHz #5weep 1,066 ms (1808 pts)

Occupied Bandwidth Occ BN 7 PWr  99.00 7
9.0363 MHz x dB  -26.00 dB

Transmit Freq Error  5.321 kHz
% B Bandwuidth 168.184 MHz

Middle Channel

% Agilent

Ref 8 oBm #Atten 20 4B

#Peak ] ]

|_ ra ¥ ) T | L WP, | g Yy
) ! h
4B/ / Y

?foSt —:*JJ 1\ <
dB " ,a,;,.m...,wmmwf Mﬁ'ﬂtﬂm.n“ -

LgAw

Ml S2
Center 2.535 AB@ GHz Span 28 MHz
#Res BH 300 kHz #VBH 1 MHz #5ween 1.BEE ms (1006 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
9.0335 MHz x dB  —26.00 dB

Transmit Freq Error  3.976 kHz
% dB Banduidth 10.878 MHz
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Highest Channel

45 Agilent

Ref & dEm #Htten 20 dB
#Peak

P, priert-rt g P b A tar B e Trh, Ay

Offst > %
dB ) IIiWWMJJ Lh\"“ e,

LaAw

M1 352
Center 2.565 BBG GHz Span 28 MHz
#Res BHW 300 kHz #\/BW 1 MHz #Sneep 1866 ms (1086 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %
9.0491 MH=z x dB -26.69 dB

Transmit Freq Error 13.625 kHz
® dB Bandwidth 168.122 MHz

LTE 16QAM MODULATION. BW = 10 MHz (Band VII)
Lowest Channel

- Agilent

Ref @ dBm #Atten 28 dB

#Peak

I_Dg Yy PN TR [l D LU LTI LY

16 7

4B/ J \

%Fst ‘)lj “H(‘

JE WW\J"H"'*"""“"" gt WMW

LaPw

Ml =2

Center 2.505 AAA GHz Span 28 MHz

#Res BW 300 kHz #UEH 1 MHz #5Sweep 1.AG6 ms (10AA pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
99311 MHz ¥ dB -26.00 JB

Transmit Freq Error  12.E6% kHz
% dB Bandwidth 9,995 MHz
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Middle Channel

% Agilent

Ref B dBm #Atten 260 dB
#Peak

JPPIEA L | L LN Fal A ~ o e

dB/
(ffst Ed /‘ "\(_
2 W e
dB NPT Y] e WY Prphdaly

LaAy

ML 32
Center 2.535 880 GHz Span 260 MHz
#Res BW 308 kHz #YEW 1 MHz #5weep 1OEE ms (1060 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¥
9.0272 MHz x dB -26.00 dB

Transmit Freq Error 7058 kHz
% dB Bandwidth 108859 MHz

Highest Channel

2 Agilent

Ref B oBm #ftten 20 dB

#Peak

I_Dg el oyt e, oL g,

16 I\

dB/ / |

Offst 9,{ L‘(—

16 Wf( L"\m‘

dB ettt M A i e

LaAy

ML 52

Center 2.565 086G GHz Span 20 MHz

#Res BH 360 kHz #UBW 1 MHz #5neep 1.066 ms (1000 prs)

Occupied Bandwidth Occ BH % Pur  99.60 ¥
9.0256 MH= ¥ dB -26.60 4B

Transmit Freq Error 4,196 kHz
% dB Bandwidth 18812 MHz
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Maélaga - Espafia

LTE QPSK MODULATION. BW = 15 MHz (Band VII)

Lowest Channel

22 Agilent

AT4@

WireLess

Ref @ dEm

#ftten 20 dB

#Peak

Log
1@

7

e

dB/

I{

Offst

/

!
!

16

a8 Ry

LaAw

Ml 52

Center 2.507 58 GHz

#Res BH 3088 kHz

Occupied Bandwidth

13.4028 MHz

Transmit Freq Error  1.924 kH=z

% dB Bandwidth

14.684 MHz

#YBH 1 MHz

Middle Channel

w2 Agilent

Span 30 MHz
#5weep 1.066 ms (1000 pts)

Occ BH % Pur 99,66 ¥
®x dB -26.08 dB

Ref B dBm

#Atten 20 dB

#Peak

LaPwy

Ml 52

Center 2,535 68 GHz

#Res BH 300 kHz

Occupied Bandwidth

13.4609 MHz

Transmit Freq Error 10512 kHz

% dB Bandwidth

14.782 tHz

#YBH 1 MHz

Span 30 MHz
#5weep 1,066 ms (1008 pts)

Occ BH X Pur 99,60 ¥
®x dB -26.00 dB
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Highest Channel

Ret B dEm #Htten 28 4B

2 i e e

LaAy

M1 52
Center 2562 588 GHz Span 38 MHz
#Res BH 308 kHz #BH 1 MHz #Sweep 1.OBG ms (1080 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 7
13.4186 MHz % dB —26.00 dB

Transmit Freq Error 9.610 kHz
% dB Bandwidth 14.738 MHz

LTE 16QAM MODULATION. BW = 15 MHz (Band VII)
Lowest Channel

4 Agilent

Ref B dBm #Atten 20 dB
#Peak

L e S l® T

1%9 ?..; ot WMW?
4B/ / |
?Efst >/ |«

T
T el

Fal, ot b
Ml o™ 1L

LaPy

M1 S2
Center 2.587 5@ GHz Span 3B MHz
#Res BH 380 kHz #BH 1 MHz #Sween 1LOGE ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  99.00 7
13.4104 MHz x dB -26.00 dB

Transmit Freq Error  19.493 kHz
® dB Bandwidth 14.729 MHz
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Middle Channel

Ref & dBm #Atten 20 dB

LDQ ?M,WWWWW WWN‘?

dB/ [ |
Offst N e

LaAw

Ml 52
Center 2.535 BB GHz Span 38 MHz
#Res BW 308 kHz #YBH 1 MHz #5weep 1AGE ms (1008 pts)

Occupied Bandwidth Occ BW % Pur  99.09 7
13.4284 MHz x dB  -26.00 dB

Transmit Freq Error  -2.881 kHz
¥ dB Bandwidth 14.559 MHz

Highest Channel

4 Agilent

Ref @ dBm #Atten 20 dB

#Peak ?,ML

Log ML e W

18 M{

dB/ f H.\

Offst —)j LL<—

16 !

dB P mhmwj Ferrerprscte e L
btk LUl LT e

LaPwy

M1 S2

Center 2.562 580 GHz Span 30 MHz

#Res BH 388 kHz #BH 1 MHz #5weep 1.BGE ms (1A0A pts)

Occupied Bandwidth Occ BH % Pur  99.08 7

13.4458 MH= ¥ dB -26.00 dE

Transmit Freq Error  6.336 kHz
% B Bandwidth 14.564 MHz
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LTE QPSK MODULATION. BW = 20 MHz (Band VII)
Lowest Channel

AT4@

#fAtten 20 dB

PYTP TYmrpm e e s a e e

ﬂ—awuv‘\-‘#ﬂ:-ﬂ'w?

LaAw

M1 52

Center 2.510 80 GHz
#Res BH 308 kHz

Occupied Bandwidth

17.8584 MHz

Transmit Freq Error
% B Bandwidth

25.895 kHz
19.118 MHz

#BH 1 MHz

Middle Channel

# Agilent

Ref B8 dBm

#Atten 20 dB

Span 48 MHz
#5ween 1.066 ms (1000 pts)

Occ BH % Pwr 99.80 ¥
®x dB -26.00 4B

#Peak

™

WL e S P Ee

|

Offst 5]

16
dB e

LgAwy

M1 352

Center 2.535 B0 GHz
#Res BW 300 kHz

Occupied Bandwidth

17.8366 MHz

Transmit Freq Error
% B Bandwidth

17.846 kHz
19.198 MHz

#4BH 1 MHz

Span 48 MHz
#Speep 1.066 ms (1000 pts)

Occ BH % Pwr 99.08 ¥
®x dB -25.08 dB

WireLess
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Highest Channel

= Agilent
Ref 0 dBm #Atten 20 dB
#Peak
I_EIQ T e N LT o v
18 ?\l N{
dB/ / |
Offst 3 <
ot / \
3 A L
P
LaAw
Ml 52
Center 2.568 8O GHz Span 48 MHz
#Res BH 308 kHz #VBH 1 MH=z #Sweep 1,866 ms (1008 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7
17.8435 MH= ®» dB -26.80 dB

Transmit Freq Error  19.392 kHz
% dB Bandwuidth 19.327 MH=z

LTE 16QAM MODULATION. BW = 20 MHz (Band VII)

Lowest Channel

# Agilent

Ref @ dBm #Atten 20 dB

#Peak

LDQ LN P e e L™ iy T T T

18 ?& -rT

dB/ / \

Dffst _)f \ <

16

dB el LMW an NPV

Lafy

Ml 52

Center 2.518 86 GHz Span 460 MHz

#Res BH 308 kHz #\BH 1 MHz #Sweep 1066 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7

1? 88?? HHZ ¥ dB -26.08 B

Transmit Freq Error  27.792 kHz
% dB Bandwidth 19.388 MHz
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Middle Channel

Fef @ dBm #Atten 20 dB

LDQ ?ww\wwmm«nww S T T ﬁ

LaAw

M1 =2
Center 2.535 B8 GHz Span 48 MHz
#Res BH 308 kHz #VEH 1 MH=z #5weep 1066 ms (1000 prs)

Occupied Bandwidth Occ BH % Pwr  99.00 7
17.8179 MH=z x dB -26.00 dB

Transmit Freq Error  9.2581 kHz
% dB Bandwuidth 19.846 MHz

Highest Channel

Ref @ dBEm #Atten 20 dB

Log ?ﬂmﬁmﬁw mwwtwwwﬂ?

16
B st \

o T T LT e e Uy At A

LaAw

M1 52
Center 2.560 BAA GHz Span 48 MHz
#Res BH 308 kHz #\BH 1 MHz #Sweep 1066 ms (1008 pts)

Occupied Bandwidth Occ BH 7% PWr  99.00 7
17.8423 MHz x dB -25.00 dB

Transmit Freq Error  7.515 kHz
% dB Bandwidth 19.232 MHz
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LTE QPSK MODULATION. BW = 1.4 MHz (Band XII)
Lowest Channel

3 Agilent
Ref 8 dBm #Atten 20 4B
#Peak
Log < P P
18
dB/ /
Offst 3 <
ot / A
a5 J/ \kw
M. %\m_n .
LgAy
M1 52
Center 699.700 8 MHz Span 2.8 MHz
#Res BH 38 kHz #VBKW 186 kHz Sweep 2.997 ms (1000 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
1 @953 HHZ ¥ dB -26.00 dB

Transmit Fregq Error  -2.515 kHz
®x dB Bandwidth 1.278 MHz

Middle Channel

% Agilent
Ref B dBm #Atten 20 dB
#Fealk
LDg P S A e e
3B/ /
0ffst _)#j \w(_
16
& 7 >
— W Wm\"‘"\--' -f‘-v_,‘_
LgAw
Ml s2
Center 787.508 MHz Span 2.8 MHz
#Res BW 38 kHz #BH 186 kHz Sweep 2,997 ms (1006 pts)
Occupied Bandwidth Occ BH ¥ Pur  99.00 /
1.9966 MHz x dB -26.60 dB

Transmit Freq Error  -25.565 Hz
% dB Bandwidth 1.285 MH=z
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Highest Channel

AT4@

= Agilent

RBef @ dBm #Atten 28 dB

#Peak

Ll:lg I'\_F'_H Mﬂ"\. - . n’\.w -

16 Pr 3

4B/ J Y

Offst —)/ ‘\(—

16 \\,\

dB i
HWMM - \-«W%

LgFw

Ml 52

Center 715,308 MHz Span 2.8 MHz

#Res B 30 kHz #VBW 168 kHz Sweep 2,997 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7

1.8954 MHz ¥ dB 2688 dB

Transmit Freq Error 2,875 kHz
% dB Bandwidth 1.295 MHz

LTE 16QAM MODULATION. BW = 1.4 MHz (Band XII)
Lowest Channel

% Agilent
Ref B dBm #Atten 78 dB
#Peak
5%9 {f L TRy =y A T “WW‘Y
dB/ / -
Offst > &«
of i ",
dB WJ/f “\%
T acdiiodll WW =
LaRy
ML 52
Center 699708 B MHz Span 2.8 MHz
#Res BW 368 kHz #BH 18@ kHz Sweep 2.997 ms (1000 prs)
Occupied Bandwidth Occ BH % Pur  89.60 7
1.1007 MHz ® dB 2606 dB

Transmit Freq Error  -3.462 kHz
% dB Bandwidth 1.383 MHz

WireLess
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Middle Channel

Fef & dBm #Atten 20 dB

I—Dg "f"’ LI e T e e T n--m\,;-u-‘q

Al e HLWW m%m*ﬁ iy

LgPy

Ml 52
Center 707,500 MHz Span 2.8 MHz
#Res BH 30 kHz #\JBH 180 kHz Sweepn 2,997 ms (1000 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
1.1009 MHz x dB  -26.00 dB

Transmit Freq Error  -3.109 kHz
% dB Bandmuidth 1.292 MHz

Highest Channel

w2 Agilent
Eef @ dBm #ftten 28 4B
#Peak
LDQ F il \.f\rﬂ'L Fokn g AT T e Y
T Y kK
dB/ k\
Offst —:~/’ \\(—
16
dB J"} I“m m
P et R
LA
Ml 32
Center 715,308 MHz Span 2.8 MHz
#Res BH 30 kHz #/BH 188 kHz Sweepn 2.997 ms (1600 pts)
Occupied Bandwidth Occ BH % Pur  99.09 7
1 @98@ MHZ ® dB -26.00 4B

Transmit Freq Error 2.318 kHz
% B Bandwidth 1.279 MHz
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LTE QPSK MODULATION. BW = 3 MHz (Band XII)

Lowest Channel

AT4@

#Atten 20 dB

T, A

W"_IFV\Y

Lafw

M1l 52

Center 708,508 MHz
#Res BW 1086 kHz

Occupied Bandwidth
2.7495 MHz

Transmit Freq Error

% JdB Bandwidth

-9.613 kHz

3.871 MHz

#\BM 3898 kHz

Middle Channel

Span 6 MHz
Sweep 1866 ms (1000 pts)

Occ BH X Pur 99,80 ¥
®x dB -26.00 dB

4 Agilent

Fef & dBm

#Atten 20 dBE

#Peak

[

g

LegAs

M1 S2

Center 707.500 MHz
#Res BH 108 kHz

Occupied Bandwidth
2.7437 MHz

Transmit Fre¢q Error
® dB Bandwidth

-9.587 kHz
3859 MHz

#I/BH 388 kHz

Span 6 MHz
Sweep 1065 ms (1000 pts)

Occ BH % Pwr 99,08
¥ dB 2608 4B

WireLess
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Highest Channel

Ref @ dBm #Atten 28 4B

Ll:lg ?«‘l e Ty T e e T Y

LaAy

M1 S2
Center 714,508 MHz Span & MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 1.BEE ms (1008 pts)

Occupied Bandwidth Occ BH % PWr  99.00 7
2.7369 MH=z x dB  -26.00 dB

Transmit Freq Error  -6.936 kHz
% dB Bandwidth 3.839 MHz

LTE 16QAM MODULATION. BW = 3 MHz (Band XIlI)
Lowest Channel

4 Agilent

Ref & dBm #Atten 20 dB

#Peak

Log o, S MV A

10 7 A

dB/ / hL

Dffst > «

LaRy

M1 52

Center 700,508 MHz Span & MHz

#Res BH 108 kHz #UBW 308 kHz Sweep 1OEG ms (1000 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 7
2 ?588 MHZ ® dB -26.06 JB

Transmit Freq Error  -9.539 kHz
% dB Banduidth 3,872 MHz
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Middle Channel

AT4@

Fef © dBm #Atten 20 dB

Log R N M .

LaAw

ML 52

Center 707,508 MHz
#Res BH 108 kHz #JBH 300 kHz

Occupied Bandwidth
2.7384 MHz

Transmit Freq Error  -3.427 kHz
% dB Bandwuidth 3861 MHz

Highest Channel

Span 6 MHz
Sweep 1866 ms (1000 pts)

Occ BH % Pur 9900 %
®x B -26.06 dB

- Agilent
Fef B dBm #Htten 20 dB
#Peak
LUQ e S e i =
10 7 ®
dB/ / \
Dffst 3 «
of / \
dB b HWJ .
W= Ul T Ao g
LaPy
Ml 52
Center 714,508 MHz Span 6 MHz
#Res BH 100 kHz #BH 308 kHz Sweep 1066 ms (1008 pts)
Occupied Bandwidth Occ BH 7% PWr  99.00 /
2 ?555 MHZ ®x dB -26.80 dB

Transmit Freq Error -18.886 kHz
% dB Bandwidth 3,864 MHz

WireLess
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LTE QPSK MODULATION. BW =5 MHz (Band XII)
Lowest Channel

Eef @ dBm #Atten 20 dB

Log ?-nwwwmwwurmwm «?

Lafw

Ml 52
Center 701.588 MHz Span 18 MHz
#Res BH 108 kHz #\BH 308 kHz Sweep 1866 ms (1800 pts)

Occupied Bandwidth Occ BW % Pur  99.00 7
45283 MHz % dB -26.00 dB

Transmit Freq Error  6.505 kHz
% dB Bandwidth 4,955 MHz

Middle Channel

4 Agilent

Ref @ dBm #Atten 20 dB

#Peak

Log e P S B e T =y

1@ ?’h f‘?

4B/ / \

Offst > / \“.(_

16

dB f ]\

LA

Ml =2

Center 707.500 MHz Span 18 MHz

#Res BH 108 kHz #BH 308 kHz Sweep 1.066 ms (1O0O pts)

Occupied Bandwidth Occ BH 7% Pwr  99.60 %
45025 MH= ®x dB  -26.08 JB

Transmit Freq Error  5.999 kHz
% dB Bandwidth 4,971 MHz
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Highest Channel

AT4@

2 Agilent
Ref B dBm #Atten 20 dB
#Peak
LDQ e e e e P P A . ey
18 ? ?
dB/ { !
Dffst 3 <
of ,ff \H
dE e == aCTac S
LaAy
ML 52
Center 713.508 MHz Span 18 MHz
#Res BH 100 kHz #BH 3088 kHz Sweep 106G ms (10080 prs)
Occupied Bandwidth Occ BH % Pur  99.60 7
A 5240 MHz % dB -26.80 dB

Transmit Freq Error  -1.153 kHz
% dB Bandwidth 5,833 MHz

LTE 16QAM MODULATION. BW =5 MHz (Band XII)

Lowest Channel

WireLess

- Agilent
Fef 6 dBm #Htten 28 dB
#Peak
Ll:lg i T e wy e wT e
10 i A
dB/ / \
Dffst > <
of K/ \\
& e el S R S,
LaPy
M1 52
Center 701,508 MHz Span 16 MHz
#Res BH 160 kHz #VBH 308 kHz Sweep 1066 ms (1008 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 /
4 5198 HHZ ® dB 2686 dB
Transmit Freq Error  -2.33% kHz
% dB Bandwidth 5.827 MHz -
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Middle Channel

Fef & dBm #Atten 20 dB

I_DQ %WWWWMM\?

LgPy

Ml 52
Center 707,500 MHz Span 16 MHz
#Res BH 100 kHz #\JBH 300 kHz Sweepn 1AGE ms (1000 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
45165 MHz x dB  -26.00 dB

Transmit Freq Error  108.372 kHz
% dB Bandmuidth 5.812 MHz

Highest Channel

4 Agilent

Fef B dBm #Atten 20 dE

#Peak

Log Fean o o 1 T W

4B/ / \

Offst ‘:'r( LI <

16 f l\

dB WWWN Mﬂm%

LegAw

Ml =2

Center 713.580 MHz Span 18 MHz

#Res BW 108 kHz #UBH 308 kHz Sweep 1.AGE ms (1666 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
45303 MH= ® B -26.08 dB

Transmit Freq Error  -3.4083 kHz
% dB Bandwuidth 4,985 MHz

Report No: (NIE)
45636RRF.003 Page 95 of 191 2015-05-21



AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, O,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4

www.atdwireless.com - C.I.F. A29 507 456 WireLess

LTE QPSK MODULATION. BW = 10 MHz (Band XII)
Lowest Channel

Ref @ dBm #Atten 20 dB

Log (P Ry S L ?
\

LaPwy

Ml 52
Center 784,008 MHz Span 28 MHz
#Res BH 308 kHz #\JBH 1 MHz Sweep 1.B66 ms (1808 pts)

Occupied Bandwidth Occ BN 7 PWr  99.00 7
9.0809 MHz x dB  -26.00 dB

Transmit Fregq Error  34.893 kHz
% B Bandwuidth 168826 MHz

Middle Channel

Ref @ dBm #Atten 20 4B

L A e S
10 4 A

LaRy

Ml 52
Center 707.580 MHz Span 28 MHz
#Res BHW 300 kHz #JBH 1 MH=z Sweep 1.BGE ms (1006 pts)

Occupied Bandwidth Occ BH % PWr  99.00 ¥
9.0206 MH=z x dB  -26.00 dB

Transmit Freq Error  2.748 kHz
% B Bandwicth 2963 MHz
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Highest Channel

5 Agilent

AT4@

Fef B dBm

#Atten 20 dB

#Peak

ey

A

L )
Rl TS

LgPy

M1 52

Center 711.008 MHz
#Res BH 360 kHz

Occupied Bandwi

dth

9.0161 MHz

Transmit Freq Error
® oB Bandwidth

—-28.183 kHz
9.979 MHz

#YBH 1 MHz

LTE 16QAM MODULATION. BW = 10 MHz (Band XII)

Lowest Channel

Span 20 MHz

Sweep 1.066 ms (1000 pts)
Occ BH £ Pur 99,600 ¥

®x dB -26.08 dB

= Agilent

Ref @ dBm

#Atten 20 JdB

#Peak

_'J.M-.M

&

e TN e e B

/

>

!

i

LaFy

M1 S2

Center 704,000 MHz
#Res BW 300 kHz

Occupied Bandvwi

dth

9.0806 MHz

Transmit Freq Error
% dB Bandwuidth

20.859
18.646

kHz
MHz

#BH 1 MHz

Span 28 MHz

Sweep 1.B6E ms (1060 pts)
Occ BH ¥ Pwr 99,88 ¥

¥ dB 2660 dB

WireLess
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Middle Channel

4 Agilent

Ref & dBm #Atten 20 dE

#Peak

LDQ PR N T LLP NN Y

18 ?ﬂ “1’:

4B/ / \

DOffst = <

of J/ “1\

dB FTPTCN NPT TR PN e Tt Mg AT il o

LaAy

Ml 52

Center 7B7.500 MHz Span 28 MHz

#Res BH 300 kHz #\JBH 1 MHz Sweep 1AGG ms (1ABE pts)

Occupied Bandwidth Occ BH % PWr  99.00 7
90077 MHz ®x dB -26.00 dE

Transmit Freg Error  1.533 kHz
% dB Bandwuidth 18812 MHz

Highest Channel

# Agilent
Ref & dBEm #Atten 20 dB
#Peak
LDQ ?MmmﬂnT ST S—
16
dB/ ¢ |
Offst > <
of / 1
dE H l
I TR TR A e b ot e
LaPy
Ml 52
Center 711.080 MHz Span 28 MHz
#Res BH 300 kHz #BH 1 MHz Sweep 1.AG6 ms (1600 pts)
Occupied Bandwidth Occ BH % Pur  99.09
9.9350 MH= ®dB -26.08 dE

Transmit Freq Error  -11.254 kHz
® dB Bandwidth 9,989 MHz
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Spurious emissions at antenna terminals

SPECIFICATION
FCC §2.1051 and §27.53 (g) (h) (m). RSS-139 CI&UseRSS-130 Clause 4.6.

According to specification. the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

RSS-199 Clause 4.6.

For mobile subscriber equipment, the power of amyanted emissions measured as above shall be atiteiniin
dB) below the transmitter power, P (dBW), by attea

i) 40 + 10 log p from the channel edges to 5 Mivay,

i) 43 + 10 log p between 5 MHz and X MHz from ttieannel edges, and

i) 55 + 10 log p at X MHz and beyond from the nhal edges.

Iv) in addition, the attenuation shall be not b&sléhan 43 + 10 log p on all frequencies betwe®0 34MHz and
2496 MHz and 55 + 10 log p at or below 2490.5 MHz.

At Po transmitting power. the specified minimurreattation becomes 40+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[40 + 10 log (Po in mwatts) - 30] = dBm

At Po transmitting power. the specified minimuneattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[43 + 10 log (Po in mwatts) - 30] = dBm

At Po transmitting power. the specified minimuneattation becomes 55+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) — [55 + 10 log (Po in mwatts) - 30] = <#Bm

METHOD

The EUT RF output connector was connected to atrgpe@nalyser and to the Universal Radio Commuianat
tester R&S CMU200 and CMWS500 (selecting maximunmgraission power of the EUT and different modes of
modulation) using a 50 ohm attenuator and a poplétes.

The spectrum was investigated from 9 kHz to 18 &iBG Band IV and LTE Band IV.
The spectrum was investigated from 9 kHz to 26 @itz TE Band VII.
The spectrum was investigated from 9 kHz to 8 GhATE Band XII.

The reading of the spectrum analyser is correcidiu tve attenuation loss of connection between wutgrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of Resource Blockd anodulation which is the worst case for conducted
power was used.
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RESULTS (see plots in hext pages)

WCDMA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

HSUPA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 1.4 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 3 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW =5 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.
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LTE QPSK MODULATION. BW = 10 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 15 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 20 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW =5 MHz. Band VI
1. CHANNEL: LOWEST

Frequency (GHz) Level (dBm) Limit (dBm)
5.006 -33.16 -25.00
2. CHANNEL: MIDDLE
Frequency (GHz) Level (dBm) Limit (dBm)
5.069 -40.21 -25.00
3. CHANNEL: HIGHEST
Frequency (GHz) Level (dBm) Limit (dBm)
5.136 -39.13 -25.00
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LTE QPSK MODULATION. BW =10 MHz. Band VI

1. CHANNEL: LOWEST

Frequency (GHz) Level (dBm) Limit (dBm)
5.009 -32.76 -25.00
2. CHANNEL: MIDDLE
Frequency (GHz) Level (dBm) Limit (dBm)
5.069 -40.53 -25.00
3. CHANNEL: HIGHEST
Frequency (GHz) Level (dBm) Limit (dBm)
5.130 -40.29 -25.00
LTE QPSK MODULATION. BW = 15 MHz. Band VI
1. CHANNEL: LOWEST
Frequency (GHz) Level (dBm) Limit (dBm)
5.015 -32.67 -25.00
2. CHANNEL: MIDDLE
Frequency (GHz) Level (dBm) Limit (dBm)
5.069 -41.52 -25.00
3. CHANNEL: HIGHEST
Frequency (GHz) Level (dBm) Limit (dBm)
5.126 -40.34 -25.00
LTE QPSK MODULATION. BW =20 MHz. Band VI
1. CHANNEL: LOWEST
Frequency (GHz) Level (dBm) Limit (dBm)
5.022 -33.46 -25.00
2. CHANNEL: MIDDLE
Frequency (GHz) Level (dBm) Limit (dBm)
5.069 -40.97 -25.00
3. CHANNEL: HIGHEST
Frequency (GHz) Level (dBm) Limit (dBm)
5.120 -40.56 -25.00
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LTE QPSK MODULATION. BW = 1.4 MHz. Band XII

1. CHANNEL: LOWEST
No spurious signals were found at less than 20dBeae to the limit in all the range.

2. CHANNEL: MIDDLE

Frequency (GHz) Level (dBm) Limit (dBm)

3.5356 -32.49 -13.00

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBeae to the limit in all the range.

LTE QPSK MODULATION. BW = 3 MHz. Band XlI

1. CHANNEL: LOWEST
No spurious signals were found at less than 20dBa& to the limit in all the range.

2. CHANNEL: MIDDLE

Frequency (GHz) Level (dBm) Limit (dBm)

3.5385 -32.29 -13.00

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBaw to the limit in all the range.

LTE QPSK MODULATION. BW =5 MHz. Band XII

1. CHANNEL: LOWEST
No spurious signals were found at less than 20dBeae to the limit in all the range.

2. CHANNEL: MIDDLE

Frequency (GHz) Level (dBm) Limit (dBm)

3.5385 -32.91 -13.00

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBeae to the limit in all the range.

LTE QPSK MODULATION. BW =10 MHz. Band XII

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE

Frequency (GHz) Level (dBm) Limit (dBm)

3.5375 -32.36 -13.00

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBa to the limit in all the range.

Verdict: PASS
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WCDMA MODULATION
1. CHANNEL: LOWEST

AT4@

- Agilent

Ref 26 dBm #Atten 20 dB

Mkrl 5.139 8 GHz
—-42.85 dBm

#Peak

HHMWW
£t

Start 9 kHz
#Res BH 1 MHz #\BH 3 MHz

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

Stop 20.000 6 GHz
#5ween 2 5 (8192 pts)

# Agilent

Ref 26 dEm #Atten 20 dB

Mkrl 5.280 3 GHz
-42.33 dBm

#Peak

Start 9 kHz
#Res BH 1 MHz #\JBH 3 MHz

Note: The peak above the limit is the carrier fiey.

Stop 20.080 & GHz
#5neep 2 5 (8192 pts)

WireLess
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3. CHANNEL: HIGHEST

AT4@

3 Agilent

Ref 26 dBm #Atten 20 dB

Mkrl 5.261 9 GHz
-41.11 dBm

#Peak

.
I
N

Start 9 kHz
#Res BH 1 MHz #UBKH 3 MHz

Note: The peak above the limit is the carrier fierty.

HSUPA MODULATION
1. CHANNEL: LOWEST

# Agilent

Stop 20.800 @ GHz
#3weep 2 5 (8192 pts)

Ref 26 dBm #Htten 20 dB

Mkrl 5.139 8 GHz
-41.98 dBm

#Peak

£(f}eﬂ WW
Frun W

Start 9 kHz
#Res BW 1 MHz #\JBH 3 MHz

Note: The peak above the limit is the carrier fiety.

Stop 20,000 @ GHz
#Sweepn 2 5 (8192 pts)

WireLess
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2. CHANNEL: MIDDLE

# Agilent

Ref 26 dBm

#Peak

Start

Mkrl 7.325 1 GHz
#Atten 20 dB -48.48 dBm

HMM

9 kHz

Stop 20.000 & GHz

#Res BH 1 MHz #/BH 3 MHz #Sweep 2 5 (8192 ptsd
Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

= Agilent

Fef 26 dBm

#Peak

Mkrl 5.254 6 GHz
#Atten 20 dB -41.25 dBm

W

Wwwwmwwm

Start 9 kHz
#Res B 1 MHz #YEH 3 MHz #Sweep 2 5 (8192 pta)

Note: The peak above the limit is the carrier fierty.

Stop 20.888 @ GHz
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AT4@

LTE QPSK MODULATION. BW = 1.4 MHz (Band V)

1. CHANNEL: LOWEST

% Agilent

Ref 28 dBm

#Atten 22 dB

Mkrl 5.133 4 GHz
-37.16 dBm

#Peak
Log

18
dB/

Offst
16
dB

D
-13.8

dBm
LgAw

W1 sz

FTun

33 FC
AR ,
£(F):

Swp

Start 9 kHz
#Res BH 1 MHz

Stop 18.089 B GHz

#UBH 3 MHz #Sween 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

2. CHANNEL: MIDDLE

% Agilent

Ref 2& dBm

#Atten 22 dB

Mkrl 5.197 2 GHz
-37.99 dBm

#Peak
Log

18
dB/s

Offst
16
dB

]
-13.8

dBm
LaAy

W1 se

33 FC
AA

£

FTun

Swp

Start 9 kHz
#Res BH 1 MHz

Stop 18.088 B GHz

#/BH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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3. CHANNEL: HIGHEST
2 Agilent

Mkrl 5.263 1 GHz

Ref 28 dBm #Atten 22 dB -36.3% dBm
#Peak

53 FC
AR |
£t

Start 9 kHz Stop 18.600 @ GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

LTE QPSK MODULATION. BW = 3 MHz (Band IV)
1. CHANNEL: LOWEST

# Agilent

Mkrl 5.155 6 GHz

Ref 28 dBm #Atten 22 dB -37.65 dBm
#Peak

Start 9 kHz Stop 18,806 @ GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiery.
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2. CHANNEL: MIDDLE
% Agilent

Mkrl 14.688 3 GHz
Ref 28 dBm #Atten 22 dB -34.68 dBm
#Peak
Log
16
dB/
Offst
16
dB

ol
-13.8
dBm

LaAw

V1 52 1
$3 FC

AR | l
O R T, el
FTun
Swp

Start 9 kHz Stop 18.880 B GHz
#Res BH 1 MHz #WBH 3 MHz #oweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
3. CHANNEL: HIGHEST

% Agilent

Mkrl G.260 9 GHz
Ref 28 dBm #ftten 22 dB -36.16 dBm
#Peak
Log
18
dB/
Dffst
16
dB
0l
-13.8
dBm

LaAw

V1 52

53 FC
AA |
£05n
FTun
Swp

Start 9 kHz Stop 186,800 @ GHz
#Res BH 1 MHz #/BH 3 MHz #3weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
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LTE QPSK MODULATION. BW =5 MHz (Band V)
1. CHANNEL: LOWEST

. Agilent

Mkrl 5.137 8 GHz

Ref 28 dBm #Atten 22 dB -37.53 dBm

#Peak

| WWWWW
: W

I N

Start 9 kHz Stop 15.800 @ GHz
#Res BH 1 MHz #YBH 3 MH=z #5weepn 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.
2. CHANNEL: MIDDLE

EE

Ref 25

gilent

Mkrl 5.197 2 GHz
dBm #Atten 22 dB -38.44 dBm

#Pegk

:MM

Start 9 kHz Stop 180868 B GHz

#Res B

W1 MHz #JBH 3 MHz #3meep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
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3. CHANNEL: HIGHEST

3 Agilent

Mkrl 5.258 7 GHz

Ref 28 dBm #Atten 22 dB -36.83 dBm
#Peak

Start 9 kHz Stop 15,000 6 GHz
#Res BH 1 MHz #YEH 3 MHz #Smeepn 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.
LTE QPSK MODULATION. BW = 10 MHz (Band V)
1. CHANNEL: LOWEST

- Agilent

Mkrl 5.144 4 GHz

ket 2& dBm #Atten 22 dB -37.45 dBm
#Peak

1
HHM
£

Start 9 kHz Stop 18.008 @ GHz
#Res BH 1 MHz #YBW 3 MH=z #5neep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
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2. CHANNEL: MIDDLE

AT4@

4 Agilent

Ref 28 dBm #ftten 22 dB

Mkrl 5.197 2 GHz
-37.92 dBm

#Peak

AA f
£if:

Start 9 kHz
#Res BH 1 MHz #YBH 3 MHz

Note: The peak above the limit is the carrier fiey.
3. CHANNEL: HIGHEST

3 Agilent

Stop 12880 6 GHz
#5neep 2 5 (8192 pts)

Ref 28 dBm #Atten 22 dB

Mkrl 5.249 9 GHz
-36.81 dBm

#Peak

33 FC
AA ,
£(F);

Start 9 kHz
#Res BH 1 MHz #YBH 3 MHz

Note: The peak above the limit is the carrier fiey.

Stop 18.080 A GHz
#Sweep 2 5 (6192 pts)
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LTE QPSK MODULATION. BW = 15 MHz (Band V)
1. CHANNEL: LOWEST

= Agilent

Mkrl 5.153 2 GHz

Ref 28 dBm #Atten 22 dB -37.31 dBm
#Peak

53 FC ;
AR .
£0f

Start 9 kHz Stop 18.800 @ GHz
#Res B 1 MHz #YEH 3 MHz #Sweep 2 5 (8192 pta)

Note: The peak above the limit is the carrier fieuy.
2. CHANNEL: MIDDLE

= Agilent

Mkrl 5.197 2 GHz

Ref 28 dBm #Atten 22 dB -38.69 dBm
#Peak

Start 9 kHz Stop 18.800 @ GHz
#Res B 1 MHz #YEH 3 MHz #Sweep 2 5 (8192 pta)

Note: The peak above the limit is the carrier fierty.

Report No: (NIE)
45636RRF.003 Page 113 of 191 2015-05-21



AT4 wireless, S.A.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

3. CHANNEL: HIGHEST

AT4@

3 Agilent

Ref 28 dBm #Atten 22 dB

Mkrl 5.243 3 GHz
-37.32 dBm

#Peak
Log

18
dB/
Offst

18
dB

o
[
M
[
— e

P S OB INON oot st
S e A

Start 9 kHz
#Res BH 1 MHz #UBH 3 MHz

Note: The peak above the limit is the carrier fieuy.
LTE QPSK MODULATION. BW = 20 MHz (Band IV)
1. CHANNEL: LOWEST

Stop 18.080 @ GHz
#5neep 2 5 (8192 pts)

5 Agilent

Ref 28 odBm #Atten 22 dB

Mkrl 5.159 & GHz
-37.92 dBm

#Peak

AR |
£

Start 9 kHz
#Res BH 1 MHz #\JBH 3 MH=z

Note: The peak above the limit is the carrier fierty.

Stop 18.008 8 GHz
#Sween 2 5 (8192 pts)
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2. CHANNEL: MIDDLE

AT4@

3 Agilent

Ref 28 dBm #Atten 22 dB

Mkrl 5.197 2 GHz
-38.22 dBm

#Peak
Log

18
dB/

Offst
18
dB

AA ,
£t

Start 9 kHz
#Res BH 1 MHz #UBH 3 MHz

Note: The peak above the limit is the carrier fieuy.

3. CHANNEL: HIGHEST

Stop 18.080 @ GHz
#5neep 2 5 (8192 pts)

# Agilent

Ref 28 dBm #Atten 22 dB

Mkrl 5.234 5 GHz
-37.74 dBm

#Peak

i M
£t ey

Start 9 kHz
#Res BW 1 MHz #\JBH 3 MHz

Note: The peak above the limit is the carrier fiety.

Stop 18008 & GHz
#Sween 2 5 (8192 pts)

WireLess
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LTE QPSK MODULATION. BW =5 MHz (Band VII)
1. CHANNEL: LOWEST

3 Agilent

Mkrl G5.80B6 GHz
Ref 26 dBm #Atten 20 dB -33.16 dBm
#Peak
Log
18
dB/
Offst
16
dB

]
-25.8
dBm

LgAw

S

V1 352
53 FC
RA
£t
FTun
Swp

Start 9 kHz Stop 26.008 GHz
#Res BW 1 MHz #YBH 3 MH=z #3weep 2 5 (3192 pts)

Note: The peak above the limit is the carrier fiey.
2. CHANNEL: MIDDLE

## Agilent

Mkrl 5.869 GHz

Ref 26 dBm #Atten 20 dB -40.21 dBm
#Paak

53 FC 1 N
AA ‘%IM&
£050 [uvigasien

Start 9 kHz Stop 26.000 GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
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3. CHANNEL: HIGHEST

AT4@

3 Agilent

Ref 26 dBm

#Htten 20 dB

Mkrl 5.136 GHz
-39.13 dBm

#Peak

Start 9 kHz
#Res BH 1 MHz

#YBW 3 MHz

Stop 26.800 GHz
#Sweep 2 5 (8192 pta)

Note: The peak above the limit is the carrier fiety.
LTE QPSK MODULATION. BW = 10 MHz (Band VII)

1. CHANNEL: LOWEST

#e Agilent

Ref 26 dBm

#Htten 20 dB

Mkrl 5.889 GHz
-32.76 dBm

#Peak
Log

1@
dB/

Offst

—0

M

Start 9 kHz
#Res BH 1 MHz

#YBH 3 MHz

Stop 26.008 GHz
#3neep 2 5 (9192 pts)

Note: The peak above the limit is the carrier fiey.

WireLess
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2. CHANNEL: MIDDLE

3 Agilent

Mkrl 5.869 GHz

Ref 26 dBm #Atten 20 dB -418.53 dBm
#Peak

53 FC :
. MWW
£ [T

Start 9 kHz Stop 26.008 GHz
#Res BH 1 MHz #JBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
3. CHANNEL: HIGHEST

# Agilent

Mkrl 5130 GHz

Ref 26 dBm #Atten 20 dB -40.29 dBm
#Peak

Start 9 kHz Stop 26.808 GHz
#Res BH 1 MHz #\JBH 3 MHz #hweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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LTE QPSK MODULATION. BW = 15 MHz (Band VII)
1. CHANNEL: LOWEST

32 Agilent

Mkrl 5.815 GHz

Ref 26 dBm #Atten 20 dB -32.67 dBm
#Peak

=
—=
L)
[
O

53 FC
i W"M
£0f W

Start 9 kHz Stop 26.080 GHz
#Fes EW 1 MHz #YBH 3 MHz #3weep 2 5 (81392 pts)

Note: The peak above the limit is the carrier fiey.
2. CHANNEL: MIDDLE

22 Agilent

Mkrl 5.869 GHz

Ref 26 dBm #Atten 20 dB -41.52 dBm
#Peak

Start 9 kHz Stop 26.860 GHz
#Res BEW 1 MHz #\/BH 2 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
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3. CHANNEL: HIGHEST

3 Agilent

Ref 26

Mkrl 5.126 GHz
dBEm #Atten 28 dB -40.34 dEm

#Peak

—

Start 9

kHz Stop 26.8908 GHz

#Res BH 1 MHz #BH 3 MHz #5neen 2 5 (8192 pts)
Note: The peak above the limit is the carrier fieuy.

LTE QPSK MODULATION. BW = 20 MHz (Band VII)

1. CHANNEL: LOWEST

# Agilent

Mkrl 5.822 GHz

Ref 26 dBm #Htten 20 dB -33.46 dBm

#Peak

e

MWM

Start 9 kHz Stop 26.800 GHz
#Res BH 1 MHz #/BH 3 MHz #5weepn 2 5 (8192 ptsd

Note: The peak above the limit is the carrier fey.

AT4@
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2. CHANNEL: MIDDLE

# Agilent

Mikrl 5.869 GHz

Ref 26 dBm #Atten 28 dB -40.97 dBm

#Peak
Log
18
dB/
Dffst
16
dB

Dl
-25.6
dBEm

LaAy

Y1 s2
53 FC
AA
£
FTun
Swp

I AL WISl e

Start 9 kHz Stop 26.8600 GHz
#Res BW 1 MHz #\BH 2 MHz #3weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

- Agilent

Mkrl 5.128 GHz

Ref 26 dBm #Atten 2@ dB —-48.56 dBm

#Peak

Start

GkHz Stop 26.88@ GHz

#Res BN 1 MHz #/BW 3 MHz #3weep 2 5 (8192 pts)
Note: The peak above the limit is the carrier fiey.

AT4@
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LTE QPSK MODULATION. BW = 1.4 MHz (Band XII)

1. CHANNEL: LOWEST

3 Agilent

456

AT4@

Mkr3 2.797 2 GHz

Ref 28 dBm #Atten 30 4B -38.31 dBm
#Pegk
Log
16
dB/
Offst
16
dB
ol 1 2
-13.0
dBm | ? e T' T N
Dt
LagAw
W1 s2
Start 9 kHz Stop 8.088 8 GHz
#Res BW 1608 kHz #VEH 308 kHz #Speep 2 5 (8192 pts)
Marker Trace Type * Axig Amplitude
1 (& Fraeq 3.496 5 GH=z -34.66 dBm
2 1y Fraq 4,195 & GH=z -38.17 dBm
3 12 Fraq 2.797 2 GH=z -38.31 dBm

2. CHANNEL: MIDDLE

# Agilent

Note: The peak above the limit is the carrier fiety.

Ref 28 dBm

#Atten 30 dB

2.828 5 GHz
-34.06 dBm

#Peak

O T P s

IRV IRTSTEIN o g g

LaAw

W1 352

Start 9 kHz
#Res BH 186 kHz

#WEBH 300 kHz

Stop 8.800 B GHz
#5ween 2 5 (8192 pts)

Marker Trace
1 (1
2 (1

Type
Fragq
Fragq

X Axis
3.535 B GHz
2.828 5 GHz

Amplituda
-32.49 dEm
-34.86 dEm

Note: The peak above the limit is the carrier fiety.
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3. CHANNEL: HIGHEST

3 Agilent

Ref 28 dBm

#Peak

LeAw
V1 s2

Mkr3 4.289 6 GHz
#Atten 30 dB -37.11 dBm

[
e

T e

———_—

DRSNS SRS PO PRI o gy

Start 9 kHz
#Res BH 100 kHz

Stop 8.000 @ GHz
#UBH 308 kHz #5ween 2 5 (3192 pts)

1
2
3

Marker Trace

Lo
Lo
L

Typa
Freg
Freg
Freg

K Axig Amplitude
3.574 ¥ GH=z -34.58 dBm
2.859 ¥ GHz -35.25 odBm
4,289 B GHz -37.11 dBm

Note: The peak above the limit is the carrier fiey.

LTE QPSK MODULATION. BW = 3 MHz (Band XII)
1. CHANNEL: LOWEST

ilent

3@. Ag

Ref 28 dBm

Mkr3 1.398 6 GHz
#Atten 38 dB -40.78 dBm

#Peak

0

Y,
T

Start 9

kHz

#Res BH 188 kHz
Note: The peak above the limit is the carrier fierty.

Stop 8.000 @ GHz
#UBH 208 kHz #Sweep 2 5 (8192 pts)

AT4@

WireLess
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2. CHANNEL: MIDDLE

AT4@

3 Agilent

Ref 28 dBm #Atten 36 dB

Mkr2 2.838 4 GHz
-34.21 dBm

#Peak

Log
18

dB/

(Offst

186

dB

=
—lr b2

dBm o . W

WL 52

Start 9 kHz
#«Res BW 100 kHz #\BH 308 kHz

Stop 8.080 & GHz
#Sweep 2 5 (8192 pts)

Marker Trace Type * Auiz
1 [4D] Freg 3.538 5 GHz
2 [4)] Freg 2.838 4 GHz

Amplitude
-32.29 dBm
-34.21 dBm

Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

= Agilent

Mkr3 1.428 9 GHz

Ref 28 dBm #Atten 30 dB -36.93 dBm
#Peak
Log
16
dB/
Offst
16
dB
D|13 @ 3 o i
LaAy Potptid
VY1 sz
Start 9 kHz Stop 8.980 B GHz
#Res BN 160 kHz #VEBH 3688 kHz #Swesp 2 5 (8192 pts)
Marker Trace Type * Axiz Amplitudea
1 1> Freq 3.573 7 GHz 34,28 dBm
2 (1) Freq 2.858 8 GHz -34.97 dBm
3 1y Freg 1.425 9 GHz -36.93 dBm

Note: The peak above the limit is the carrier fierty.
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LTE QPSK MODULATION. BW =5 MHz (Band XII)
1. CHANNEL: LOWEST

# Agilent

Mkr3 4.218 5 GHz

Ref 28 dBm #Atten 30 dB -39.28 dBm
#Peaak

N

b

=
—r
—
—

V1 32
Start 9 kHz Stop 8.008 B GHz
#Res BH 108 kHz #\/BH 308 kHz #3Speepn 2 5 (8192 pts)

Marker Trace Type ¥ Auiz Amplitude
1 1 Freg 3.5A3 2 GH=z -34.58 dBm
2 1 Freg 2.887 A GH=z -38.44 dBm
3 1 Freg 4,218 5 GHz -39.28 clBm

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

# Agilent

Mkrz 2.838 4 GHz

Ref 28 dBm #Atten 30 dB -34.50 dBm
#Pegk

dBm [ r——— " . N
LagAwy

Y1 52
Start 9 kHz Stop 5,000 8 GHz

#Res BH 180 kHz #YEKH 308 kHz #5weep 2 5 (8192 pts)

Markear Trace Type ® Axis Amplituda
1 (1 Freg 3.538 5 GHz -32.91 dBm
2 (& Freq 2.83A 4 GHz -34.58 dBm

Note: The peak above the limit is the carrier fiey.
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3. CHANNEL: HIG

HEST

AT4@

¥ Agilent

Ref 28 dBm

#Peak

#Atten 30 dB

Mkr3 1.426 9 GHz
-37.55 dBm

——

— Y
Y

R FORIPRBHIIR. S FRCIE WRPRVPETITURIT poy

Start 9 kHz
#Res BH 188 kHz

Note: The peak above the limit is the carrier fierty.

#YBH 300 kHz

LTE QPSK MODULATION. BW = 10 MHz (Band XII)
1. CHANNEL: LOWEST

Stop 8.608 @ GHz
#3weep 2 5 (8192 pts)

5 Agilent

Ref 28
#Peak

LgAv
V1 32

dBm

#Atten 30 4B

Mkr3 4.225 1 GHz
-38.15 dBm

Lo

bl

T

WS DT VTPPRITPRTRWART oy g oy

Start 9 kHz
#Res BH 180 kHz

#VEH 300 kHz

Stop 5.006 8 GHz
#Speep 2 5 (8192 pts)

Mark
1
2
3

ar Trace Typea
1) Freq
(1) Freg
1y Freq

¥ Axisg Amplitude
3.528 9 GH= -33.83 dBm
2.81E & GH=z -3E6.81 dBm
4,225 1 GH=z -38.15 dBm

Note: The peak above the limit is the carrier fiery.
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2. CHANNEL: MIDDLE

AT4@

5 Agilent

Ref 28 dBm #Htten 30 dB

Mkrz 2.830 4 GHz
-34.74 dBm

#Peak

dB/

Offst

18

dB

-13.8

— b

dBm

U VPN PRSI T e osriveo e TR ATROTET e gy

LaAy

V1 52

Start 9 kHz

#Res BH 188 kHz #YBH 388 kHz

Stop 5000 @ GHz
#5weep 2 5 (8192 pts)

X Axiz
3.537 § GHz
2.83A 4 GHz

Type
Freg
Freq

Marker Trace
1 1)
2 1

Amplitude
-32.36 dBm
-34.74 dBm

Note: The peak above the limit is the carrier fierty.

3. CHANNEL: HIGHEST

=% Agilent

Ref 28 dBm #Atten 30 dB

Mkra 1.422 1 GHz
-41.58 dBm

#Peak

=

3 ¢

oo Lupti b A a7

V1 52

Start 9 kHz

#Res BHW 108 kHz #YBH 308 kHz

Stop 5.000 8 GHz
#5weep 2 5 (B192 pts)

# Auis
3.555 1 GH=z
2.844 1 GHz
1.422 1 GH=z

Marker Trace
1 )]
2 (1
3 )]

Type
Frag
Frag
Frag

Amplitude
-35.26 dBm
-3E.61 dBm
-41.58 dBm

Note: The peak above the limit is the carrier fiey.
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Spurious emissions at antenna terminals at Block Epes

SPECIFICATION
FCC §2.1051 and §27.53(g) (h) (m). RSS-139 ClauseResS-130 Clause 4.6.

According to specification. the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

RSS-199 Clause 4.6.

For mobile subscriber equipment, the power of amyanted emissions measured as above shall be atiteiniin
dB) below the transmitter power, P (dBW), by attea

i) 40 + 10 log p from the channel edges to 5 Mivay,

i) 43 + 10 log p between 5 MHz and X MHz from ttieannel edges, and

i) 55 + 10 log p at X MHz and beyond from the nhal edges.

Iv) in addition, the attenuation shall be not b&sléhan 43 + 10 log p on all frequencies betwe®0 34MHz and
2496 MHz and 55 + 10 log p at or below 2490.5 MHz.

At Po transmitting power. the specified minimurreattation becomes 40+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[40 + 10 log (Po in mwatts) - 30] = dBm

At Po transmitting power. the specified minimuneattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[43 + 10 log (Po in mwatts) - 30] = dBm

At Po transmitting power. the specified minimuneattation becomes 55+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) — [55 + 10 log (Po in mwatts) - 30] = <#Bm

METHOD

For 3G Band IV and LTE Band IV, as indicated in Fg&t 27.53 (h) (3)/RSS-139 Clause 6.5., in the HzM
bands immediately outside and adjacent to the diee's frequency block or band, a resolution banthwid at
least one percent of the emission bandwidth ofuhdamental emission of the transmitter may be eygal.

For LTE Band XII, as indicated in FCC part 27.5)R$S-130 Clause 4.6., in the 100 kHz bands imnelglia
outside and adjacent to the licensee’s frequenmgkiabr band, a resolution bandwidth of 30 kHz mayemployed.

For LTE Band VII, as indicated in FCC part 27.53 (®) /RSS-199 Clause 4.6., in the 1 MHz band imiatety
outside and adjacent to the band edge, the unwantexsion power shall be measured with a resollgtardwidth
of at least 2% of the occupied bandwidth for mobilbscriber equipment.
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RESULTS (see plots in hext pages)

AT4@

WireLess

MODULATION: WCDMA HSUPA

Maximum measured level at

lowest Block Edge at antenna 3152 -8L.77

port (dBm)

MODULATION: WCDMA HSUPA

Maximum measured level at

highest Block Edge at antenna -33.22 -33.00

port (dBm)

LTE QPSK RB=1, RB=1, RB=1, RB=1, RB=1, RB=1,
MODULATION Offset=0, Offset =0, Offset =0, Offset =0, Offset =0, Offset =0,
(Channels in BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured

level at lowest Block]

(dBm)

LTE QPSK RB= All, RB= All, RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, Offset =0, Offset =0, Offset =0, Offset =0, Offset =0,
(Channels in BwW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured

level at highest

Block Edge at -29.75 -27.93 -28.38 -30.50 -29.52 -28.43
antenna port (dBm)

LTE QPSK RB=1, RB=1, RB=1, RB=1, RB=1, RB=1,
MODULATION: Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max,
(Channels in BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured

level at lowest Block]

(dBm)

LTE QPSK RB= All, RB= All, RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, Offset =0, Offset =0, Offset =0, Offset =0, Offset =0,
(Channels in BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured

level at highest

Block Edge at -35.82 -30.48 -29.50 -30.70 -30.06 -29.99
antenna port (dBm)

Report No: (NIE)

45636RRF.003 Page 129 of 191 2015-05-21




AT4 wireless, S.A.

Parque Tecnol6gico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia
www.atdwireless.com - C.I.LF. A29 507 456

AT4©@

LTE QPSK RB=1, RB=1, RB=1, RB=1,
MODULATION Offset=0, Offset =0, | Offset=0, | Offset =0,
(Channels in BW =5 BW =10 BW =15 BW =20
Band VII): MHz MHz MHz MHz
:\gjél'rgt”gwrgif‘;‘;iﬁ -16.98 (up to| -23.04 (up to| -22.23 (up to| -24.60 (up to
1 MHz) 1 MHz) 1 MHz) 1 MHz)
Edge at antenna port
(dBm) -27.40 (from| -12.59 (from| -27.85 (from| -38.11 (from
1 MHz 1 MHz 1 MHz 1 MHz
outside outside outside outside
Block Edge) | Block Edge) | Block Edge) | Block Edge)
LTE QPSK RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, Offset =0, | Offset=0, | Offset =0,
(Channels in BW =5 BW =10 BW =15 BW =20
Band VII): MHz MHz MHz MHz
:\gjél'rgt”gwrgif‘;‘;iﬁ -24.74 (up to| -26.57 (up to| -25.94 (up to| -24.32 (up to
1 MHz) 1 MHz) 1 MHz) 1 MHz)
Edge at antenna port
(dBm) -14.60 (from| -24.06 (from| -22.70 (from| -21.76 (from
1 MHz 1 MHz 1 MHz 1 MHz
outside outside outside outside
Block Edge) | Block Edge) | Block Edge) | Block Edge)
LTE QPSK RB=1, RB=1, RB=1, RB=1,
MODULATION: Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max,
(Channels in BW =5 BW =10 BW =15 BW =20
Band VII): MHz MHz MHz MHz
:\gjél”gt”mg?g:‘f“red -16.37 (up to| -22.87 (up to| -23.02 (up to| -23.76 (up to
Block Edge at 1 MHz) 1 MHz) 1 MHz) 1 MHz)
antenna port (dBm) | -27.99 (from| -12.91 (from| -28.18 (from| -36.68 (from
1 MHz 1 MHz 1 MHz 1 MHz
outside outside outside outside
Block Edge) | Block Edge) | Block Edge) | Block Edge)
LTE QPSK RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, | Offset=0, | Offset=0, | Offset =0,
(Channels in BW =5 BW =10 BW =15 BW =20
Band VII): MHz MHz MHz MHz
:\gjél”gt”mg?g:‘f“red -25.00 (up to| -25.64 (up to| -24.65 (up to| -21.88 (up to
Block Edge at 1 MHz) 1 MHz) 1 MHz) 1 MHz)
antenna port (dBm) | -13.92 (from| -20.49 (from| -20.03(from | -19.43 (from
1 MHz 1 MHz 1 MHz 1 MHz
outside outside outside outside
Block Edge) | Block Edge) | Block Edge) | Block Edge)
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AT4@

LTE QPSK RB=1, RB=1, RB=1, RB=1,
MODULATION Offset=0, Offset =0, | Offset=0, | Offset =0,
(Channels in BW=1.4 BW =3 BW =5 BW =10
Band XII): MHz MHz MHz MHz
Maximum measured
level at lowest Block
(dBm)
LTE QPSK RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, Offset =0, | Offset=0, | Offset =0,
(Channels in BW=1.4 BW =3 BW =5 BW =10
Band XIl): MHz MHz MHz MHz
Maximum measured
level at lowest Block
Edge at antenna port -32.85 -29.07 -32.07 -27.37
(dBm)
LTE QPSK RB=1, RB=1, RB=1, RB=1,
MODULATION: Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max,
(Channels in BW=1.4 BW =3 BW =5 BW =10
Band XII): MHz MHz MHz MHz
vaxmuim measured 2 51 (from | -21.18 (from
Block Ed ge o 100 kHz up | 100 kHz up
antenna gort (dBm) to 1 MHz to 1 MHz
P outside outside
Block Edge)| Block Edge) -15.89 -28.88
-20.28 (up to| -18.44 (up to
100 kHz 100 kHz
from Block | from Block
Edge) Edge)
LTE QPSK RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, | Offset=0, | Offset=0, | Offset=0,
(Channels in BW=1.4 BW =3 BW =5 BW =10
Band XII): MHz MHz MHz MHz
Maximum measured
level at highest
-18.89 -19.22 -23.44 -24.67

Block Edge at

antenna port (dBm)

Measurement uncertainty = +1.57 dB.

WireLess
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WCDMA MODULATION
CHANNEL LOWEST

% Agilent

Mkrl 1.769 971 @ GHz

Ref 26 dBm #Atten 260 dB -31.52 dBm
#Pvg

vose™ ™

Start 1.709 000 6 GHz Stop 1.711 900 9 GHz
#Res BH 51 kHz #BKW 51 kHz #Sweep 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

# Agilent

Mkrl 1.755 641 @ GHz
Ref 28 dBm #Atten 268 dB -33.22 dBm
#Avg
Log
16

?Fﬁfst \\

53 FC N
AA

£0f

f>50k

Swp

Start 1.754 088 B GHz Stop 1.756 886 B GHz

#Res BW 51 kHz #YEBH 51 kHz #5weep 2 5 (1600 pts)

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, O,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4

www.atdwireless.com - C.I.F. A29 507 456 WireLess

HSUPA MODULATION
CHANNEL LOWEST
= Agilent

Ref 28 dBm #Atten 20 dB -31.77 dBm
#Avyg
Log
14

Offst et

16
dB

Ol

-13.8 /
dBm /
FAuvg 1

33 FC
AA
£0f):
50k
Swp

Start 1.709 000 @ GHz Stop 1.711 886 6 GHz
#Res BH 51 kHz #WBH 51 kHz #3weep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

3 Agilent

Ref 26 dBm #fAtten 28 dB -33.00 dBm
#Avg
Log
14

dB/
Offst M

16
dB

]

-13.8 \\

dBm \

PAwvg 1
\‘L»QL

W1 52 N,

53 FC
AR
£0f)
f>50k
Swp

Start 1.754 @08 @ GHz Stop 1.756 068 0 GHz
#Res BW 51 kHz #VEH 51 kHz #5neep 2 5 (1066 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 1.4IN& (Band IV)
CHANNEL LOWEST
% Agilent

AT-

Ref 28 dBm

#Atten 20 dB

-23.48 dBm

#Avg
Log

18

Start 1,799 000 8 GHz

Res BH 18 kHz

#VBH 43 kHz

NOTE: The equipment transmits at the maximum oupouter

Stop 1.711 088 B GHz
#5weep 2 5 (1000 pts)

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1MHz (Band IV)

CHANNEL HIGHEST

% Agilent

Ref 26 dBm

#Atten 20 4B

Mkrl 1.755 21 GHz
-33.71 dBm

#Fwvg

e

[

/

Center 1.755 88 GHz
#Res BH 18 kHz

#VBH 43 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 38.21 MHz
#Sneep 2 5 (1008 pts)

N6,

WireLess

Report No: (NIE)
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AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia,
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www.atdwireless.com - C.I.F. A29 507 456

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1.MHz (Band 1V)
CHANNEL LOWEST

- Agilent

Mkrl 1.709 957 6 GHz
Ref 20 dBm #Atten 20 dB -29.75 dBm
#Hvy
Log
16
Offst ]

Start 1.709 808 8 GHz Stop 1.711 888 @ GHz
Fes BH 18 kHz #YEH 43 kHz #5weep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

5 Agilent

Mkrl 1.755 818 9 GHz
Ref 20 dBm #Atten 20 dB -35.82 dBm
#Avg
Log
14
dB/ WWWW"\,‘L

Offst K

53 FC L WOy

Center 1.755 988 @ GHz Span 2 MHz
#Res BH 18 kHz #\BH 43 kHz #Sweep 2 5 (1600 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

WireLess
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Parque Tecnoldgico de Andalucia, O,
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www.atdwireless.com - C.I.F. A29 507 456 WireLess

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 3 MHBand V)
CHANNEL LOWEST
3 Agilent

Ref 28 dBm #Atten 20 4B . -28.12 dBm
#Avag

==
I 3
= =
=

\\l"}»-h

Start 1,769 000 8 GHz Stop 1.711 006 8 GHz
#Res BHW 30 kHz #/BH 168 kHz #Sweep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 3 Nk (Band IV)
CHANNEL HIGHEST

4 Agilent

Mkrl 1.755 919 9 GHz

Ref 20 dBm #HAtten 20 dB -28.17 dBm
#Fug

.

18
N
Offst

Center 1.755 000 @ GHz Span 2 MHz
#Res BW 30 kHz #+YBH 188 kHz #5weep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter

Report No: (NIE)
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AT4@

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 3 Mz (Band IV)

CHANNEL LOWEST

i Agilent

Ref 28 dBm

#Atten 20 dB

Mkrl 1.789 993 @ GHz
-27.93 dBEm

#Avg

;
g

Start 1.709 066 0 GHz
#Res BH 30 kHz

#VBH 186 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

Stop 1.711 668 @ GHz
#Sweep 2 5 (1000 pts)

1 Agilent

Ref 28 dBm

#Atten 20 dB

Mkrl 1.755 818 9 GHz
-30.48 dEm

#Avg

vt

Center 1.755 008 @ GHz
#Res BH 30 kHz

#VBH 186 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1000 pts)

WireLess

Report No: (NIE)
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AT-

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 5 MHBand 1V)

CHANNEL LOWEST

% Agilent

Ref 26 dBm

#At

Mkrl 1.789 983 @ GHz

ten 20 dB -22.27 dBm

#vy

Start 1.709 006 @ GHz
#Res BW 51 kHz

Stop 1,711 @68 @ GHz

#\JBH 150 kHz #Sweep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 5 Nt (Band IV)
CHANNEL HIGHEST
= Agilent

Ref 28 dBm

#Atten 28 dB

-22.58 dBm

#fvg
Log

;

=

18
dB/
Offst

/

16
dB

/

EEY o

dBm
FPAva

W1 52

53 FC
AR

.

£0n
50k

Swp

Center 1.755 606 @ GHz
#Res BH 51 kHz

Span 2 MHz

#\JBW 158 kHz #3weep 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter

N6,

WireLess

Report No: (NIE)
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AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, O,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4

www.atdwireless.com - C.I.F. A29 507 456 WireLess

LTE QPSK MODULATION. RB = All, Offset = 0, BW =5 Mz (Band IV)
CHANNEL LOWEST
3 Agilent

Ref 20 dBm #Atten 20 4B -28.38 dBm
#Avag
Log
14
dB/

Offst
16 /
dB

Start 1,769 000 8 GHz Stop 1.711 006 8 GHz
#Res BW 51 kHz #/BH 150 kHz #Sweep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

# Agilent

Ref 28 dBm #Atten 20 dB -29.58 dBm
#Fvg
Log
18

dB/ b Pt

Offst

16 \
dB

]
-13.8

dBm \\1
PAva
M1 52 m\"”w\

33 FC [T
AA

£(f:

f»Gok

Swp

Center 1.755 BAB B GHz " Span 2 MHz

#Res B 51 kHz #BW 158 kHz #5weep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Report No: (NIE)
45636RRF.003 Page 139 of 191 2015-05-21



AT4 wireless, S.A.
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www.atdwireless.com - C.I.F. A29 507 456

AT-

LTE QPSK MODULATION. RB =1, Offset = 0, BW = 10 MHBand IV)
CHANNEL LOWEST
= Agilent

Ref 25 dBm

#Atten 28 dB

-31.12 dBm

#fvg
Log

18
dB/
Offst

16
dB

-13.8

dBm
FPAva

W1 52

53 FC
AR

£0n
50k

Swp

Center 1.710 G086 @ GHz
#Res BH 186 kHz

Span 2 MHz

#\JBW 388 kHz #3weep 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1dHz (Band 1V)

CHANNEL HIGHEST

- Agilent

Ref 25 dBm

#Atten 20 dB

Mirl 1.755 @18 9 GHz
-38.33 dBm

#Hug
Log

16
51/
Offst

A

ol //

Center 1.755 888 & GHz
#Res BH 180 kHz

Span 2 MHz

#VEH 308 kHz #Sweep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

N6,

WireLess

Report No: (NIE)
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www.atdwireless.com - C.I.F. A29 507 456 WireLess

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1MHz (Band IV)
CHANNEL LOWEST
3 Agilent

Ref 25 dBm #Atten 20 4B -308.58 dBm
#Avag
Log
14
dB/
Offst

Center 1.710 080 B GHz Span 2 MHz
#Res BW 108 kHz #/BH 300 kHz #5weep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

# Agilent

Mkrl 1.755 @18 9 GHz
Ref 25 dBm #Atten 26 dB -38.78 dBm
#Avy
Log
14
dB/
Dffst
16
dB

ol
-13.0 \\
dBm \
PARva

M
Ml =2 —

33 FC
AA
£t
F>50k
Swp

Center 1.755 088 8 GHz - Span 2 MHz
#Res BH 100 kHz #/BW 368 kHz #Sweep 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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LTE QPSK MODULATION. RB =1, Offset = 0, BW = 15 MHBand V)
CHANNEL LOWEST
= Agilent

Ref 25 dBm

#Atten 20 dB

AT-

-28.20 dBm

#Avyg
Log

19
dB/

Offst
16
dB

D

-13.8

dBm
PAvg

V1 s2

53 FC
AA

G B —

f>58k

Swp

Center 1.718 @
#Res BH 158 kH

@@ GHz
z

#\/BH 470 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#3weep 2 5 (1000 pts)

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1dHz (Band 1V)

CHANNEL HIGHEST

1 Agilent

Ref 25 dBm

#Atten 20 dB

Mkrl 1.755 818 9 GHz
-28.66 dBEm

#Avg

Center 1.755 008 @ GHz
#Res BW 150 kHz

#VBH 470 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#Sweep 2 5 (1000 pts)

N6,

WireLess

Report No: (NIE)
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LTE QPSK MODULATION. RB = All, Offset = 0, BW = 18Hz (Band V)

CHANNEL LOWEST

- Agilent

Espafia

AT4@

Ref 25 dBm

#Atten 20 4B

Mkrl 1.799 992 9 GHz
-29.52 dBm

#fvg

Center 1.710 Ba6 @ GHz
#Res BH 158 kHz

#YBH 470 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

Span 2 MHz
#weep 2 5 (1000 prs)

# Agilent

Ref 25 dBm

#Atten 26 dB

Mkrl 1.755 818 9 GHz
—30.86 dBm

#Hvg
Log

18

Center 1.755 G088 B GHz

#Res BW 158 kHz

#\/BH 470 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Span 2 MHz

#3weep 2 5 (1000 pts)

WireLess

Report No: (NIE)
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LTE QPSK MODULATION. RB =1, Offset = 0, BW = 20 MHBand IV)
CHANNEL LOWEST
3 Agilent

Ref 38 dBm #Atten 30 dB . -31.53 dBm
#Avyg

ol //
-13.8

53 FC i
AA

£0f) ——

FTun et

Swp

Center 1.710 088 @ GHz Span 2 MHz
#Res BW 220 kHz #UBH 520 kHz #5weepn 2 5 (1008 prs)

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 2@dHz (Band IV)
CHANNEL HIGHEST
3 Agilent

Ref 30 dBm #Atten 30 4B . -31.33 dBm
#Avag
Log

14

dB/ \\
Offst

16
dB

DI \\
138

dBm e
PAvY e

V1 s2 e
S3 FC e‘\\
AR

NN e

FTun i o S ——
Swp

Center 1.755 0@ B GHz Span 2 MHz
#Res BHW 220 kHz #/BH G20 kHz #5weep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

WireLess

Report No: (NIE)
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AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, O,
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www.atdwireless.com - C.I.F. A29 507 456 WireLess

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 2MHz (Band IV)
CHANNEL LOWEST
3 Agilent

Ref 38 dBm #Atten 30 dB -28.43 dBm
#Avyg
Log
14
dB/
Offst
16
4B

Dl /
Z13.0

dBm I

PAvg ,f"‘

V1 32
33 FC
AR
£0f
FTun
Swp

Center 1.710 808 @ GHz Span 2 MHz
#Res BH 228 kHz #JBH 628 kHz #Sueen 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

5 Agilent

Mkrl 1.755 818 9 GHz
Ref 30 dBm #Htten 30 dB -29.93 dBm
#Avg
Log
14
dB/
Offst

Center 1.755 668 @ GHz Span 2 MHz
#Res BH 220 kHz #UBH G20 kHz #Sweep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, 2
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www.atdwireless.com - C.I.F. A29 507 456 WireLess

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 5 MHBand VII)
CHANNEL LOWEST.

- Agilent

Mkrl 2.493 9399 @ GHz

Ref 25 dBm #Atten 30 dB -16.98 dBm
#Avg

Log /,-*“*-\

1q

\
Offst

Center 2.580 BA6G B GHz Span 2 MHz
#Res BH 100 kHz #BW 388 kHz #Sweep 2 5 (1088 pts)

x5 Agilent

Mkrl 2.498 588 GHz
Eef 25 dBm #Atten 30 dB -27.48 dBm
#Avg

: |
.>Hug

Vs L
$3 FC

Fe P
£ih:

FTun
Swp

Start 2.490 000 GHz Stop 2.498 560 GHz
#Res BH 1 MHz #/BH 3 MHz #Sween 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter

Report No: (NIE)
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AT4 wireless, S.A.
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LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 5 Nk (Band VII)
CHANNEL HIGHEST

3 Agilent
Ref 25 dBm #Atten 30 dB . -16.37 dBm
#Avyg
Log TN

1@

/
Offst

16 / \
dB

1] -

~10.9 4 ™,
dBm

PAvg \M
V1 szM —

53 FC

FC W‘WWM
£0f o
50k

Swp

Center 2,570 880 8 GHz Span 2 MHz
#Res BH 1600 kHz #\BH 308 kHz #Sweep 2 5 C100Q prs)

3 Agilent

Mkrl 2.571 568 GHz
Ref 25 dBm #Atten 30 dB —-27.99 dBm
#Fvg

PAvg \

W1 52
53 FC

£t
FTun
Swp

Start 2.571 506 GHz Stop 2.580 600 GHz
#Res BH 1 MHz #\EH 3 MH=z #Sween 2 5 (1006 pts)

NOTE: The equipment transmits at the maximum oupouter
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LTE QPSK MODULATION. RB = All, Offset = 0, BW =5 Mz (Band VII)

CHANNEL LOWEST

= Agilent

N6,

AT4 ...

Ref 25 dBm

#Atten 30 dB

-24.74 dBEm

#Avg

Center 2.508 8O0 @ GHz

#Res BH 108 kHz

#YBW 300 kHz

Span 2 MHz

#Sweep 2 5 (1008 pts)

% Agilent

Ref 25 dBm

#Atten 30 dB

Mkrl 2,438 997 GHz
-14.68 dBm

#Rwvg
Log

PAvg

V1 52 —

s3FC| 7

£05n
FTun

Swp

Start 2,490 600 GHz
#Res BH 1 MHz

#YBH 3 MHz

NOTE: The equipment transmits at the maximum oupouter

Stop 2.584 889 GHz

#3weep 2 5 (1086 prs)
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AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, 2
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4

www.atdwireless.com - C.I.F. A29 507 456 WireLess

CHANNEL HIGHEST

5 Agilent

Mkrl 2570 BAal 6 GHz
Ref 25 dBm #Atten 30 B -25.88 Bm
#Hva
Log
1@
dB/
Dffst
. N
DI \
~10.0 ',
dBm

PRy

W1 s2
33 FC
AR
£
0Bk
Swp

Center 2,570 000 0 GHz Span 2 MHz
#Res BH 168 kHz #\BH 368 kH=z #oweep 2 5 (1008 prs)

5 Agilent

Mirl 2.571 883 GHz

Ref 25 dBm #Atten 30 B -13.92 dBm
#Ava
Log

1@

dB/ N
Offst

16 \\
dB

PRy I Rt

W1 52 e
33 FC

g1
FTun
Swp

Start 2.566 900 GHz Stop 2,580 008 GHz
#Hes BW 1 MHz #BH 3 MHz #Sweepn 2 5 (1RO pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4 wireless, S.A.
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Parque Tecnoldg
¢/ Severo Ochoa
www.atdwireless.

ico de Andalucia,

com - C.L.LF. A29 507 456

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 10 MHBand VII)

CHANNEL

LOWEST

2 Agilent

Ref 25 dBm #Atten 38 dB - —-23.84 dBm

#Hug

Log qﬁ%\R\\

16 S

Offst
16 / \
dB

Center 2.500 6AA 6 GHz Span 2 MHz

#Res BH 200 kHz #\JBH 620 kHz #Sweep 2 5 (1088 prs)

4 Agilent

Mikrl 2.498 334 GHz
Ref 25 dBm #Atten 38 dB -12.59 dBm

#Avg

Log //f‘\
1@

/N
Offst

PRuy

_\_\_\_\_-\_‘_‘_‘——-\_ﬂ
f——"]

Vi sz

53 FC Y
" aN . -/

FTun
Swp

Start 2.485 806 GHz Stop 2,505 000 GHz
#Res BH 1 MHz #BH 3 MHz #Sneep 2 5 (1000 grs)

NOTE: The equipment transmits at the maximum oupouter

WireLess

Report No: (NIE)
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AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, 2
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4

www.atdwireless.com - C.I.F. A29 507 456 WireLess

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1dHz (Band VII)
CHANNEL HIGHEST

2 Agilent

Ref 25 dBm #Atten 30 dB - -22.87 dBm
#Hug

o Al BN
& |/ A
|/ N\

&

MW

53 FC B

AR g
£
f>5ak
Swp
Center 2.570 GBA 6 GHz Span 2 MHz
#Res BH 200 kHz #\JBH 620 kHz #Sweep 2 5 (1088 prs)

= Agilent

Mkrl 2.571 @@6 GHz
Ref 25 dBm #Atten 36 dB -12.91 dBm

#Fug

Log f—\\\
18

-y A
Offst

18 / \
dB

PAva ™, f

V1 52 \ } H
E AL~

£ T

FTun

Swp

Start 2.565 000 GHz Stop 2,585 808 GHz
#Res BH 1 MHz #YBH 3 MH=z #5weep 2 5 (100@ pts)

NOTE: The equipment transmits at the maximum oupouter
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LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1MHz (Band VII)
CHANNEL LOWEST

45 Agilent

Ref 25 dBm #Atten 38 dB . -26.57 dBm
#Hug
Log
1@
dB/
Offst

16

dB f"'/f
Dl £
10,8 /

dB
PHTg MM

V1 352
53 FC
RA
£
50k
Swp

Center 2.500 A0 B GHz Span 2 MHz
#Res BH 200 kHz «\BH 620 kHz #3weep 2 5 (10O pts)

i Agilent

Mikrl 2.498 994 GHz

Ret 25 dEm #Atten 30 JB -24.86 dBm
#Hvg
Log
1@

dB/

Offst //
16 /
dB

J/
PAvg q

VL 52 /

33 FC |

£if
FTun
Swp

Start 2.435 666 GHz Stop 2.585 099 GHz
#Res BH 1 MHz #BH 3 MHz #Sween 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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CHANNEL HIGHEST

- Agilent

AT4@

WireLess

Ref 25 dBm #Atten 30 dB

Mkrl 2.579 981 9 GHz
-25.64 dBm

#Avg

Offst
16
dB \\

Center 2.570 008 A GHz

#Res BW 208 kHz #YBW 620 kHz

Span & MHz
#Sweep 2 s (1000 pts)

% Agilent

Fef 25 dBm #Atten 30 dB

Mikrl 2.571 @86 GHz
-20.49 dBm

#Hva

PAwvg T

W1 52

33 FC
AA

£
FTun

Swp

Start 2.565 @88 GHz
#Res BH 1 MHz #WBH 3 MHz

Stop 2.585 006 GHz
#5weepn 2 5 (1600 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Report No: (NIE)

45636RRF.003 Page 153 of 191

2015-05-21



AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, 2
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4
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LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 15 MHBand VII)
CHANNEL LOWEST

¥ Agilent

Mkrl 2.499 999 B GHz

Ref 25 dBm #Atten 30 B -22.23 dBm
#Fwn

Log /_—_m_'_"““m
10

dB/ x,f/f
?gst

dB v
1] -f,f”
~16.0

dB
PH?Q ,J’Jrfxf

V1 32 wﬁw"
53 ;E ™
£
FTun
Swp

Center 2.508 G080 @ GHz Span 2 MHz
#Res BH 308 kHz #BH 918 kHz #Sweep 2 5 (1600 pts)

4 Agilent

Mkrl 2.495 95 GHz
Ref 25 dBm #Atten 38 dB -27.85 dBEm

#Avg
Log /

PAvg \ ~

V1 52 \ \
» ~L YN

£ s R e

FTun

Swp

Start 2,488 08 GHz Stop 2.510 0@ GHz
#Res BW 1 MHz #UBH 3 MHz #Sweep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter
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LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 14Hz (Band VII)
CHANNEL HIGHEST

- Agilent

Mkrl 2.578 @@l & GHz
Ref 25 dBm #Atten 30 dB -23.82 dBm

#Ava

Log ”fJﬂdﬂh‘hxk“xx
16

dB/ \\\\\
Offst

18 N

Center 2.570 A6 & GHz Span 2 MHz
#Res BW 300 kHz #YBH 918 kHz #Sweep 2 5 (1000 prs)

3 Agilent

Mkrl 2571 82 GHz
Ref 25 dBm #Htten 30 dB -28.18 dBm

#Avg

Log H\\
18

R
Offst

; i
dB

PAug I } \

V1 s / / T
o WA N A ~

FTun
Swp
Start 2.560 B8 GHz Stop 2.590 08 GHz
#Res BH 1 MHz #YEH 3 MHz #Sweep 2 5 (1006 pts)

NOTE: The equipment transmits at the maximum oupouter

WireLess

Report No: (NIE)
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LTE QPSK MODULATION. RB = All, Offset = 0, BW = 18Hz (Channels in Band VII)
CHANNEL LOWEST

#e Agilent

Mkrl 2.499 999 © GHz
Ref 25 dBm #ftten 30 dB ~25.94 dBm
#Hug
Log
16
dB/
Offst L
16
4B v
Dl d
~10.0 e

dBm -~

PRy ! #mw*”wﬂ

V1 32
53 FC
AA
£if
FTun
Swp

Center 2.580 BAGE 6 GHz Span 2 MHz
#Res BH 380 kHz #\/BH 918 kHz #Sweep 2 5 (1008 pts)

= Agilent

Mkrl 2.498 93 GHz
Ref 25 dBm #Atten 30 dB -22.78 dBm
#Fug
Log
18
dB/
Offst

16 /
dB
4
FAwvg L
vl 52 s
33 FC
AR /

£(f)y —

FTun
Swp
Start 2.450 00 GHz Stop 2.510 88 GHz
#Res BH 1 MHz #BH 3 MHz #3weep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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CHANNEL HIGHEST

% Agilent

Ref 25 dBm #Atten 30 JB . -24.65 dBm
#Rwvg
Log

Center 2,570 B00 6 GHz Span 2 MHz
#Res BH 3088 kHz #YBH 91@ kHz #oweep 2 5 (1000 pts)

= Agilent

Mkrl 2.571 B2 GHz
Ref 25 dBm #Atten 360 dB -20.83 dBm
#Hwg
Log
18
dB/ \

Offst
16 I\
db

FAvg i

U1 52 e
53 FC T

AR
£
FTun
Swp

Start 2.560 80 GHz Stop 2.590 60 GHz
#Res BH 1 MHz #BH 3 MHz #3weep 2 5 (1086 prs)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 20 MHBand VII)

CHANNEL LOWEST

2 Agilent

AT4@

Ref 25 dBm

#Ftten 30 dB

Mikrl 2.493 933 8 GHz
—24.68 oBm

#Hug
Log

]

el

1@
dE/

e

Offst
16
dB

D

-18.8

dEm
PAwg

V1 sz

53 FC

HH sk

£0fn
FTun

Swp

Center 2.500 608 @ GHz

#Res BH 438 kHz

#YBW 1.3 MHz

2 Agilent

#Sweepn 2 5

Span 2 MHz

(1098 pts)

Ref 25 dBm

#Atten 30 dB

Mkrl 2.498 96 GHz
-38.11 dBm

#Avg

PAvg

V1 52

53 FC

N

£(fn
FTun

Swp

Start 2.475 8@ GHz
#Res BH 1 MHz

#YBH 3 MHz

NOTE: The equipment transmits at the maximum oupouter

Stop 2.518 8@ GHz

#Sweep 2 5 (1B0E pts)

WireLess
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LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 2@Hz (Band VII)

CHANNEL HIGHEST

= Agilent

AT4@

Ref 25 dBm

#Atten 30 dB

-23.76 dBm

#Rvg

Log T

sy N

"

Dffst

AN

Center 2.570 000 @ GHz

#Res BH 438 kHz

#BH 1.3 MHz

Span 2 MHz
#3weepn 2 5 (1080 pts)

% Agilent

Ref 25 dBm

#Atten 30 dB

Mkrl 2.571 84 GHz
-36.68 dBm

#Ava
Log

19
dB/

Dffst
16
dB

PRy

V1 52 \ j

53 FCL _*‘ijf
AA

£(f
FTun

Swp

Start 2.5608 98 GHz
#Res BH 1 MHz

#WEH 3 MHz

Stop 2.595 8@ GHz
#3weepn 2 5 (1680 prs)

NOTE: The equipment transmits at the maximum oupouter

WireLess
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LTE QPSK MODULATION. RB = All, Offset = 0, BW = 2MHz (Band VII)

CHANNEL LOWEST

- Agilent

AT4@

WireLess

Ref 25 dBm #Atten 38 dB

Mkrl 2.49% 9393 @ GHz
-24.32 dBm

#Avg

Center 2.500 808 & GHz
#«Res BH 430 kHz #/BH 1.3 MHz

Span 2 MHz
#Sweep 2 s (1800 pts)

% Agilent

Ref 25 dBm #Htten 30 dB

Mirl 2,498 96 GHz
-21.76 dBm

#Rwvg
Log

18
dB/
(Offst

16
dB

FRvg RN PE—

V1 52 P

33 FC
AA

£ ol
FTun

Swp

Start 2,475 B0 GHz
#Res BH 1 MHz #YBH 3 MHz

Stop 2.510 80 GHz
#3weep 2 5 (1086 prs)

NOTE: The equipment transmits at the maximum oupouter

Report No: (NIE)
45636RRF.003 Page 160 of 191

2015-05-21



AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, 2
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4
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CHANNEL HIGHEST

% Agilent

Mkrl 2.578 081 8 GHz
Ref 25 dBm #Atten 30 dB -21.88 dBm
#vg
Log
18
dB/
Offst

16 [

dB .
1] N
-18.8

dBm . <

FAvg

Y1 352
53 FC
AR
£
FTun
Swp

Center 2.570 8O0 A GHz Span 2 MHz
#Res BH 430 kHz #JEBH 1.3 MHz #Sweep 2 5 (1000 pts)

4 Agilent

Mkrl 2.571 84 GHz
Ref 25 dBm #Atten 30 dB -19.43 dBm
#Hvy
Log
18

dB/ [T

Offst -

16 \\
dB

FAwg I —

N j
$3 FC \
ae

£ith p——
FTun
Swp
Start 2.560 00 GHz Stop 2.595 88 GHz
#Res BH 1 MHz #UEH 3 MHz #iweepn 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4@

WireLess

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 1.4 Nt (Band XII)

CHANNEL LOWEST

- Agilent

Ref 20 dBm #At

ten 20 dB

Mkrl 637,938 9 MHz
-41.62 dBm

#Hug
Log

19
dB/

Offst

Start 697,008 @ MHz
#Res BH 1808 kHz

#\/EH 300 kHz

NOTE: The equipment transmits at the maximum oupouter

Stop 699.808 @ MHz
#5weep 2 5 (1008 pts)

LTE QPSK MODULATION. RB =1, Offset = Max, BW = 1MHz (Band XIlI)
CHANNEL HIGHEST. From 100 kHz up to 1 MHz outsithee band edge, with Resolution BW = 100 kHz.

3 Agilent

Ref 25 dBEm #Atten 20 dB

Mkrl 716.188 9 MHz
-22.51 dEm

#Fvg

Log /’"

™

18

/
Offst

16 /
dB

Center 716.106 & MHz
#Res BW 188 kHz

#/BH 300 kHz

Span 2 MHz
#Sween 2 5 (1006 pts)
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CHANNEL HIGHEST. Up to 100 kHz from the band edgdéth Resolution BW = 30 kHz.

2 Agilent

Ref 25 dBm

Mkrl 716.008 89 MHz

#Atten 20 4B -20.25% dBm

#Fvg

Start 715.900 88 MHz

#Res BH 30 kHz

Stop 716.199 80 MHz

#UBH 3608 kHz #Sveep 2 5 (1008 prs)

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1.MHz (Band XII)

CHANNEL LOWEST

1 Agilent

Ref 28 dBm

Mkrl £97.994 9 MHz

#Atten 20 dB -32.85 dBEm

#Avg

Start 697.060 @ MHz
#Res BHW 106 kHz

Stop 699.600 B MHz

#VBH 300 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter

AT4@

WireLess

Report No: (NIE)
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CHANNEL HIGHEST

#: Agilent

AT4@

WireLess

Ref 26 dEm

Mkrl 716.812 9 MHz

#Atten 20 dB -18.89 dBm

#Avg

LA

Start 715,808 @ MHz
#Res BW 100 kHz

Stop 717.008 8 MHz

#YBH 308 kHz #5neep 2 5 (1066 pts)

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 3 MHBand XII)

CHANNEL LOWEST

# Agilent

Ref 25 dBEm

Mkrl ©97.997 @ MHz

#Htten 20 dB -32.18 dBm

#Fvg
Log

18

Start 697.000 @ MHz
#Res BH 188 kHz

Stop 699.800 & MHz

#\BW 300 kHz #5weep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 3 Nk (Band XII)
CHANNEL HIGHEST. From 100 kHz up to 1 MHz outsidetband edge, with Resolution BW = 100 kHz.

#- Agilent

Mkrl 716181 @ MHz

Ref 25 dBm #Atten 20 dB -21.18 dBm
#Hvg

Log ”“h“‘\\

Center 716,108 @ MHz Span 2 MHz
#Res BW 100 kHz #YBH 380 kHz #Sweep 2 5 (1006 pts)

CHANNEL HIGHEST. Up to 100 kHz from the band edgdéth Resolution BW = 30 kHz.

= Agilent

Mkrl 716.086 38 MHz

Fef 25 dBm #Atten 20 dB -18.44 dBm
#Avg

dB/
Offst

0 ”rrr""mm-,““““m%

Start 715.908 86 MHz Stop 716.108 08 MHz
#Res BH 30 kHz #/BH 308 kHz #Sneep 2 5 (1088 pts)

NOTE: The equipment transmits at the maximum oupouter
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AT4@

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 3 Mz (Band XII)

CHANNEL LOWEST

3 Agilent

Ref 25 dBm

#Atten 20 4B

Mkrl ©697.993 @ MHz
-29.87 dBm

#Avag
Log

19
dB/

Offst

Start 537.000 & MHz
#hes BH 100 kHz

#/BH 300 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

Stop 699.008 0 MHz
#5weep 2 5 (1008 pts)

% Agilent

Ref 25 dBm

#ftten 20 dB

Mkrl 716.881 @ MHz
-13.22 dBm

#Avag

Start 715.068 @ MHz
#Res BH 106 kHz

#/BH 380 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Stop 717.008 @ MHz
#3weep 2 5 (1000 pts)

WireLess

Report No: (NIE)
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LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 5 MHBand XII)
CHANNEL LOWEST

W Agilent

Mkrl £97.196 2 MHz

Ref 25 dBm #Atten 20 dB -33.12 dBm
#Fvg

Start 697.000 @ MHz Stop 699,000 @ MHz
#Res BH 108 kHz #\BH 300 kHz #Sveep 2 5 (1OBE prs)

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 5 Nk (Band XII)
CHANNEL HIGHEST

= Agilent

Mikrl 716,081 @ MHz

Ref 25 dBm #fAtten 20 dB -15.89 dBm
#Avg

Start 715868 @ MHz Stop 717.006 § MHz
#Res BW 188 kHz #YBH 368 kHz #5weep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

WireLess

Report No: (NIE)
45636RRF.003 Page 167 of 191

2015-05-21



AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

LTE QPSK MODULATION. RB = All, Offset = 0, BW =5 Mz (Band XII)

CHANNEL LOWEST

5 Agilent

AT4@

Ref 25 dBm

#Atten 20 dB

Mkrl 637933 @ MHz
-32.87 dBm

#Avg
Log

18

Start 697.066 B MHz
#Res BH 108 kHz

#YBH 300 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

Stop 699.008 B MHz
#Sweep 2 5 (1600 pts)

1 Agilent

Ref 25 dBm

#Atten 260 dB

Mkrl 716.081 & MHz
-23.44 dBm

#Avg
Log

19

.,

"«\

Start 715.00@ & MHz
#Res BH 108 kHz

#YBH 3080 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Stop 717.880 @ MHz
#3weep 2 5 (1000 prs)

WireLess

Report No: (NIE)
45636RRF.003

Page 168 of 191

2015-05-21



AT4 wireless, S.A.
Parque Tecnoldgico de Andalucia, O,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’
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LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 10 MHBand XII)
CHANNEL LOWEST

= Agilent

Mkrl 697.9939 @ MHz
Ref 25 dBm #Atten 26 dB -45.58 dBm
#Avg
Log
18

Start 697008 8 MHz Stop 699.660 @ MHz
#Res BH 100 kHz #UEH 368 kHz #Sneep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1dHz (Band XII)
CHANNEL HIGHEST

4 Agilent

Mkrl 716.881 & MHz

Ref 25 dBm #Atten 20 dB -28.38 dBm
#Hug

Log

14 f//w
ARV
Dffst

16
dB

2130 b= .
dBm ‘\w
PAwvy

vl 52 .

$3 FC T,
fatal ey

£
F>50k
Swp

Start 715.800 @ MHz Stop 717.008 @ MHz
#Res BH 180 kHz #BH 360 kHz #5weep 2 5 (1060 pts)

NOTE: The equipment transmits at the maximum oupouter
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LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1MHz (Band XIlI)
CHANNEL LOWEST

- Agilent

Mkrl B97.965 @ MHz
Ref 25 dBm #Atten 20 dB -27.37 dBm
#Hug
Log
14
dB/
Offst
16
dB
ol
-13.8
dBm

PAvg

!

V1 52
33 FC
AA
£0f
50k
Swp

Start 597.000 @ MHz Stop 699.608 @ MHz
#Res B 188 kHz #VEH 308 kHz #5weep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

# Agilent

Mkrl 716,885 @8 MHz
Ref 25 dBm #Atten 20 dB -24.67 dBm
#Awg
Log
18

Start 715,008 @ MHz Stop 717.008 B MHz
#Res BH 108 kHz #\BH 308 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

WireLess

Report No: (NIE)
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Radiated emissions

SPECIFICATION
FCC §2.1051 and §27.53(g) (h) (m). RSS-139 ClauseResS-130 Clause 4.6.

According to specification. the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

RSS-199 Clause 4.6.

For mobile subscriber equipment, the power of amyanted emissions measured as above shall be aten{in
dB) below the transmitter power, P (dBW), by attea

i) 40 + 10 log p from the channel edges to 5 Miay,

i) 43 + 10 log p between 5 MHz and X MHz from ttfeannel edges, and

i) 55 + 10 log p at X MHz and beyond from the nhal edges.

iv) in addition, the attenuation shall be not k&slthan 43 + 10 log p on all frequencies betwe®0 Z24MHz and
2496 MHz and 55 + 10 log p at or below 2490.5 MHz.

At Po transmitting power. the specified minimurreattation becomes 40+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[40 + 10 log (Po in mwatts) - 30] = dBm

At Po transmitting power. the specified minimurreattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = dBm

At Po transmitting power. the specified minimuneattation becomes 55+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) — [55 + 10 log (Po in mwatts) - 30] = <Bm

METHOD

The measurement was performed with the EUT insidareechoic chamber. The spectrum was scanned féom 3
MHz to at least the 10th harmonic of the highesj@iency generated within the equipment.

The EUT was placed on a 1 meter high non-condustiarad at a 3 meter distance from the measurirenaatfor
measurements below 1 GHz and at 1 m distance fasmements above 1 GHz.

Detected emissions were maximized at each frequeyaptating the EUT and adjusting the measuringam
height and polarization. The maximum meter readuag recorded. The radiated emissions were measiited
peak detector and 1 MHz bandwidth.

Each detected emission is substituted by the Sutisti method, in accordance with the ANSI/TIA/E6D3-C:
2004.
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RESULTS
WCDMA AND HSUPA MODULATION

A preliminary scan determined the WCDMA modulatamthe worst case. The following tables and platsvsthe
results for WCDMA modulation.

1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected atless20 dB respect to the limit.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected attess20 dB respect to the limit.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected attess20 dB respect to the limit.

LTE QPSK AND 16QAM MODULATION. Band IV. BW = 1.4 MB, 3 MHz, 5 MHz, 10 MHz, 15 MHz and 20
MHz.

A preliminary scan determined the QPSK 1.4 MHz badth as the worst case. The configuration of Ressu
Blocks which is the worst case for conducted pomas used.

The following tables and plots show the resultstfics configuration.

1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected atless20 dB respect to the limit.
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2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected attess20 dB respect to the limit.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected atless20 dB respect to the limit.

LTE QPSK AND 16QAM MODULATION. Band VII. BW =5 MHz10 MHz, 15 MHz and 20 MHz.

A preliminary scan determined the QPSK 5 MHz bamithwias the worst case. The configuration of Resourc
Blocks which is the worst case for conducted pomas used.

The following tables and plots show the resultstfics configuration.

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-26 GHz

Substitution method data

Frequency | Instrument| Polarization| (1) Generatof (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) | loss (dB) antenna gain Gi @) -@2)+(3)
(dBm) (respect to isotropig
radiator) (dB)
2521.868943 -31.50 Vertical -43.15 2.00 9.95 -35.20
2541.020954 -24.40 Vertical -35.85 2.20 9.95 -28.10
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2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-26 GHz

Substitution method data

AT4@

Frequency | Instrument| Polarization| (1) Generatof (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) | loss (dB) antenna gain Gi Q-2+ (@)
(dBm) (respect to isotropid
radiator) (dB)

2496.861999 -21.50 Vertical -35.30 1.80 9.90 -27.20
2515.973089 -24.70 Vertical -36.45 1.90 9.95 -28.40
2554.337418 -29.00 Vertical -38.75 2.20 9.95 -31.00
2573.54042( -21.70 Vertical -33.05 2.30 9.95 -25.40
3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
Frequency range 1 GHz-26 GHz
Substitution method data

Frequency | Instrument| Polarization| (1) Generatof (2) Cable (3) Substitution E..LR.P. (dBm) =

(MHz) reading output (dBm) | loss (dB) antenna gain Gi @) -2)+ @)
(dBm) (respect to isotropig
radiator) (dB)

2491.048208 -25.70 Vertical -39.50 1.80 9.90 -31.40
2510.208621 -30.10 Vertical -41.85 1.90 9.95 -33.80
2528.941949 -22.10 Vertical -33.65 2.10 9.95 -25.80
2548.452063 -25.00 Vertical -34.75 2.20 9.95 -27.00
2586.772039 -31.30 Vertical -37.85 2.40 9.95 -30.30

WireLess
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LTE QPSK AND 16QAM MODULATION. Band XII. BW = 1.4 Mz, 3 MHz, 5 MHz and 10 MHz.

A preliminary scan determined the QPSK 3 MHz bawmithwias the worst case. The configuration of Resourc
Blocks which is the worst case for conducted pomes used.

The following tables and plots show the resultstfics configuration.

1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected atless20 dB respect to the limit.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected atless20 dB respect to the limit.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected attess20 dB respect to the limit.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected attess20 dB respect to the limit.

3. CHANNEL: HIGHEST

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected atless20 dB respect to the limit.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected attess20 dB respect to the limit.

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.
WCDMA MODULATION

-107

AT4@

WireLess
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-105 t t t t t t t t t t t +— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
VBW RBW SWT Ref. Level Preamp Att. Det.
1IMHz 1MHz 1s -5dBm 0dB 0dB Peak
(This plot is valid for all three channels)
LTE 16QAM MODULATION. BW=1.4 MHz. Band IV
FCC RSE LTE
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é -40T
é L
3 501
60T
70T
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
VBW RBW SWT Ref. Level Preamp Att. Det.
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(This plot is valid for all three channels)
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LTE QPSK MODULATION. BW=5 MHz. Band VII

Level in dBm
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(This plot is valid for all three channels)

LTE QPSK MODULATION. BW=3 MHz. Band XI|
CHANNEL: LOWEST

Level in dBm
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Note: The peak above the limit is the carrier fiesamy.
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CHANNEL: MIDDLE
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Level in dBm
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CHANNEL: HIGHEST

Level in dBm
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Note: The peak above the limit is the carrier fiety.
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VBW RBW SWT Ref. Level Preamp Att. Det.
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Note: The peak above the limit is the carrier fiesay.
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FREQUENCY RANGE 1 GHz to 3 GHz.

WCDMA MODULATION

CHANNEL: LOWEST
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Note: The peak above the limit is the carrier fierty.
CHANNEL: MIDDLE
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Note: The peak above the limit is the carrier fiesaey.
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CHANNEL: HIGHEST
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Note: The peak above the limit is the carrier fierty.

LTE QPSK MODULATION. BW=1.4 MHz. Band IV
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Note: The peak above the limit is the carrier fiesamy.
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CHANNEL: MIDDLE
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Note: The peak above the limit is the carrier fiemagy.

CHANNEL: HIGHEST
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Note: The peak above the limit is the carrier fiety.

Report No: (NIE)
45636RRF.003 Page 181 of 191 2015-05-21



AT4 wireless, S.A.
Parque Tecnolégico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia
www.atdwireless.com - C.I.LF. A29 507 456

LTE QPSK MODULATION. BW=5 MHz. Band VII
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CHANNEL: HIGHEST
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LTE QPSK MODULATION. BW=3 MHz. Band XI|
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CHANNEL: MIDDLE
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FREQUENCY RANGE 3 GHz to 18 GHz.
WCDMA MODULATION
CHANNEL: LOWEST
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CHANNEL: HIGHEST
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LTE QPSK MODULATION. BW=1.4 MHz. Band IV
CHANNEL: LOWEST

-101+ -13dBm

-20T

-30T

Level in dBm

-80T

90T

-100 t t t t t t t i
3G 5G 6 7 8 9 10G 18G

Frequency in Hz

VBW RBW SWT Ref. Level Preamp Att. Det.
1IMHz 1MHz 1s 0dBm 35dB 0dB Peak

Report No: (NIE)
45636RRF.003 Page 186 of 191 2015-05-21



AT4 wireless, S.A.
Parque Tecnolégico de Andalucia, o
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia A ’ 4

www.atdwireless.com - C.I.F. A29 507 456 WireLess

CHANNEL: MIDDLE
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LTE QPSK MODULATION. BW=5 MHz. Band VII
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CHANNEL: HIGHEST
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CHANNEL: MIDDLE

-101

-13dBm

20T

-30T

Level in dBm

-80T

90T

-100 t
3G

VBW
1MHz

CHANNEL: HIGHEST

-101

1MHz 1s

5G 6 7 8 9 106 18G
Frequency in Hz

RBW SWT Ref. Level
0dBm

Preamp Att. Det.
35dB 0dB Peak

-13dBm

20T

-30T

Level in dBm

-80T

90T

-100 t
3G

VBW
1MHz

5G 6 7 8 9  10G 18G
Frequency in Hz

RBW SWT Ref. Level
1MHz 1s 0dBm

Preamp Att. Det.
35dB 0dB Peak

AT4@

WireLess

Report No: (NIE)
45636RRF.003

Page 190 of 191

2015-05-21



AT4 wireless, S.A.

Parque Tecnolégico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia
www.atdwireless.com - C.I.LF. A29 507 456

FREQUENCY RANGE 18 GHz to 26 GHz.

LTE QPSK MODULATION. BW=5 MHz. Band VI
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(This plot is valid for all three channels)
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